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Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. $R@gion
Number: 720267.

DEKRA Testing and Certification is a laboratory kwid measurement site in compliance with the remergs of
RSS 212, Issue 1 (Provisional) and has been aduldtlet list of filed sites of the Canadian Certifioa and
Engineering Bureau. Reference File Number: ISEDI462.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @&asarement equipment.

DEKRA Testing and Certification guarantees theatdlity of the data presented in this report, whiglhe result of
the measurements and the tests performed to tmeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahfécilities available at DEKRA Testing and Ckeation at the
time of performance of the test.

DEKRA Testing and Certification is liable to thaetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbefdst.

The results presented in this Test Report apply tinthe particular item under test establishethisa document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions
1. This reportis only referred to the item thas badergone the test.

2. This report does not constitute or imply onadisn an approval of the product by the CertificatiBadies or
competent Authorities.

3. This document is only valid if complete; no jerteproduction can be made without previous emitpbermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe ¥Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghe DEKRA Testing and Certification internal dotant PODTO000.

Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

Control N° Description Serial N°© Date of reception
IMEI:
Module ME910C1-NV 2017-01-25
52288/007 355155089999687
46047B/018 Antennas 2015-05-12
46047B/015 Test board 113990003417 2015-05-12

1. Sample S/01 has undergone the test(s).

All radiated tests indicated in appendix A.
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Sample S/02 is composed of the following elements:

D DEKRA

Control N° Description Model Serial N° Date of reception
52288/007 Module ME910C1-NV IMEI: 2017-01-25
355155089999687
1. Sample S/02 has undergone the test(s).
All conducted tests indicated in appendix A.
Test sample description
The test sample consists of a wireless LTE Modé@ @1.
Identification of the client
TELIT COMMUNICATIONS
Via Stazione di Prosecco 5/B.
34010 Sgonico. Trieste-Italy.
Testing period
The performed test started on 2017-02-10 and faisin 2017-07-10
The tests have been performed at DEKRA TestingGartification.
Environmental conditions
In the control chamber, the following limits weretexceeded during the test:
Temperature Min. = 15°C
P Max. = 35 °C
. . Min. =20 %
Relative humidity Max. = 75 %
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q
Report No: (NIE)
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In the semianechoic chamhiee following limits were not exceeded during thstt

Temperature Min. =15 °C
P Max. = 35 °C
. -, Min. = 20 %

Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar

P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

< +4 dB at 10 m distance between item under tesbt an
receiver antenna, (30 MHz to 1000 MHz)

Field homoaeneit More than 75% of illuminated surface is betweem@ 6
generty dB (26 MHz to 1000 MHz).

Normal site attenuation (NSA)

In the chamber for conducted measurements theafmitplimits were not exceeded during the test:

Temperature Min. =15°C
Max. = 35 °C
Relative humidity Min. =20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q

Remarks and comments
1: 1; The tests have been performed by the techpéraonnel: Carolina Postigo, Pedro Parada arélQados Luque.

2: Used instrumentation.

Conducted Measurements

Last Cal. date  Cal. due date

1. Spectrum analyser Agilent PSA E4440A 2015/10 7700

2. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12

3. Vector signal analyzer Rohde & Schwarz FSQ8 ABL6 2018/06

4, Climatic chamber HERAEUS VM 07/100 2016/03 2083/

5. DC power supply R&S NGPE 40/40 2014/11 2017/11
Universal Radio communication Tester R&S

6. CMW500 2014/07 2017/07

Report No: (NIE)
52288RRF.002 Page 5 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Radiated Measurements

I

© oN o

11.

Last Cal. date
Semianechoic Absorber Lined Chamber ETS

FACT3 200STP N-A.
BiconicalLog antenna ETS LINDGREN 3142E 2017/04
Multi Device Controller EMCO 2090 N.A.
Double-ridge Guide Horn antenna 1-18 GHz 2016/11
SCHWARZBECK BBHA 9120 D

Broadband Horn antenna 18-40 GHz
SCHWARZBECK BBHA 9170 2017/03
Horn antenna 0.8-18 GHz Rohde & Schwarz R&S N.A
HF907 (Link antenna) T

EMI Test Receiver Rohde & Schwarz ESU 40 2016/03
Spectrum analyser Rohde & Schwarz FSW50 2015/12
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA

0118-1M 2016/02

RF pre-amplifier 18-40 GHz BONN ELEKTRONIK

BLMA 1840-1M 2015/12
Universal Radio communication Tester R&S 2014/07

CMW500

D DEKRA

Cal. due date
N.A.

@02
N.A.

2019/11

2020/03

N.A.

18218
7/201

2018/02

2017/12

2017/07
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Testing verdicts

[N o) =T o] o] 1 Tot=1 o] L= PSR : N/A

PASS .. : P

FAIL e e : F

NOt MEASUIEd .......coeiiiiiiiiiieee e : N/M

FCC PART 27/IC RSS-139/IC RSS-130/ PARAGRAPH VERDICT
NA| P | F [NM

Clause 27.50 / RSS-139 Clause 6.5. / RSS-130 CtadseRF output power P
Clause 2.1047 / RSS-139 Clause 6.2. / RSS-130 €kds Modulation P
characteristics
Clause 27.54 /| RSS-139 Clause 6.4. /| RSS-130 CkaBserrequency stability P
Clause 2.1049: Occupied Bandwidth P
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 CtaGseSpurious emissions at] P
antenna terminals
Clause 27.53 / RSS-139 Clause 6.6. / RSS-130 ClhGseRadiated emissions P
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Appendix A — Test result for FCC Part 27/IC RSS-

139/IC RSS-130
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D DEKRA

TEST RESULTS FOR FCC PART 27 AND IC RSS-139/RSS-130

Power supply (V):
Vnom = 3.8 Vdc
Vmax = 4.37 Vdc
Vmin = 3.23 Vdc

TEST CONDITIONS

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from external powupply

Type of antenna = External attachable antenna

Antenna gain = 2.3 dBi

TEST FREQUENCIES:

LTE. QPSK AND 16QAM MODULATION (BAND 1V)

Channel (Frequency. MHz)
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz

Lowest 19957 19965 19975 20000 20025 20050

(1710.7) (1711.5) (1712.5) (1715.0) (1717.5) (1720.0)
Middle 20175 20175 20175 20175 20175 20175

(1732.5) (1732.5) (1732.5) (1732.5) (1732.5) (1732.5)
Highest 20393 20385 20375 20350 20325 20300

(1754.3) (1753.5) (1752.5) (1750.0) (1747.5) (1745.0)

LTE. QPSK AND 16QAM MODULATION (BAND XIiI)

Channel (Frequency, MHz)

BW = 5 MHz BW = 10 MHz
Lowest 23205 (779.5) N/A
Middle 23230 (782.0) 23230 (782.0)
Highest 23255 (784.5) N/A

Report No: (NIE)
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RF Output Power
SPECIFICATION
FCC §82.1046 and §27.50. RSS-139 Clause 6.5.

Fixed. mobile. and portable (hand-held) stationsrating in the 1710-1755 MHz band are limited twdit EIRP
(30 dBm). Fixed stations operating in the 1710-1K8%z band are limited to a maximum antenna height®
meters above ground. Mobile and portable statigrexating in these bands must employ a means fatirlgn
power to the minimum necessary for successful conications.

The peak-to-average ratio (PAR) of the transmisshail not exceed 13 dB.

Control stations and mobile stations transmittimghie 746-757 MHz, 776-788 MHz, and 805-806 MHzdsaand
fixed stations transmitting in the 787-788 MHz &@%-806 MHz bands are limited to 30 watts ERP (A4Bm).

RSS-130 Clause 4.4.

The e.i.r.p. shall not exceed 50 watts (46.99 dBm)nobile equipment or for outdoor fixed subscribquipment
nor shall it exceed 5 watts (36.99 dBm) for portadajuipment or for indoor fixed subscriber equipmen

The peak-to-average power ratio (PAPR) of the trassion shall not exceed 13 dB.

METHOD

The conducted RF output power measurements were atatie RF output terminals of the EUT using toegr
meter of the Universal Radio Communication tesi@BSREMW500, selecting maximum transmission powethef
EUT and different modes of modulation.

The maximum equivalent isotropically radiated poyei.r.p.) is calculated by adding the declareckimam
antenna gain (dBi).

The maximum effective radiated power e.r.p. is Waled from the maximum equivalent isotropicallylieded
power (e.i.r.p.) by subtracting 2.15 dB:
E.R.P.=E.LR.P.-2.15dB

The peak-to-average power ratio (PAPR) is measus&tg an attenuator, power splitter and spectrualyaar
with a Complementary Cumulative Distribution Funotimplemented.

The EUT was controlled via the Universal Radio Camioation tester R&S CMW500 selecting maximum

transmission power of the EUT and different modemadulation.

Report No: (NIE)
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TEST SETUP

Conducted average power.

Signalling unit
with Power meter

EUT

Peak-to-average power ratio (PAPR)

Spectrum
— Analyser
| ' Priwer
EUT AR ———
Signalling)
L Unit
|aom
sogly

RESULTS
MAXIMUM OUTPUT POWER (CONDUCTED).

Report No: (NIE)
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LTE. BAND IV.

Narrow band = 1

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MH2z)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

14

Low
19957

1710,7

QPSK

W W wkPRr

»

NEF,oOoOOINO

o

21.19
21.17
21.09
20.62
20.57
20.64
20.1

5.87

16-QAM

20.68
20.79
20.68
20.02
20.09
20.06
20.01

6.8

Middle
20175

1732,5

QPSK

WWwkRRR[OOWWWRRR

(&)

NP oUNOlONRE O UNO

o

21.07
21.1
21.05
20.54
20.56
20.13
20.13

5.82

16-QAM

20.65
21.06
20.75
19.94
20.09
20.04
19.99

6.39

High
20393

1754,3

QPSK

WWEpPRPPPRPUOWWWERRPPRP

»

NP oUONOONEOOGNO

o

21.07
21.08
21.06
20.54
20.66
20.58

20.1

5.7

16-QAM

a wwwkr kP

O NPEF OO N O

20.48
20.55
20.5
20.14
20.3
20.18
20.16

6.32
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Narrow band = Iworst case)

D DEKRA

BANDWIDTH
(MH2z)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

Low
19965

17115

QPSK

W W wkPRr

»

NEF,OOINO

o

21.02
21.05
21.04
20.64
20.66
20.66
20.21

5.63

16-QAM

21.01
20.87
20.73
20.46
20.44
20.68
20.08

6.78

Middle
20175

1732,5

QPSK

WWekRRR[ODW®WWRRR

)]

MNP ol NMOlONRE OUNO

o

21.06
21.05
21.08
20.67
20.58
20.58
20.57

5.48

16-QAM

20.57
20.67
20.59
20.39
20.49
20.35
20.31

6.44

High
20385

1753,5

QPSK

WWwhRRROW®WWRPRP R

)]

NP oONOONMEOODNO

o

21.02
21.07
21.05
20.68
20.65
20.69
20.48

5.38

16-QAM

g w wwkrkFkPF

ONPEF OO O

20.59
20.68
20.57
20.34
20.51
20.34
20.37

6.35
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Narrow band = 2 (worst case)

D DEKRA

BANDWIDTH
(MH2z)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

Low
19975

1712,5

QPSK

W W wkPRr

»

NEF,OOINO

o

21.05
21.08
20.99
20.71
20.81
20.75
20.62

4.95

16-QAM

20.95
21.01
20.97
20.78
20.6

20.74
20.45

5.91

Middle
20175

1732,5

QPSK

WWekRRR[ODW®WWRRR

)]

MNP ol NMOlONRE OUNO

o

21.1
21.14
21.12
20.64
20.59
20.64
20.46

4.86

16-QAM

21.06
21.13
21.05
20.68
20.66
20.68
20.26

5.75

High
20375

1752,5

QPSK

WWwhRRROW®WWRPRP R

)]

NP oONOONMEOODNO

o

21.16
21.16
21.14
20.66
20.71
20.71
20.54

4.76

16-QAM

g wwwkrkP PR

onNv kR OO NO

21.07
21.09
21.08
20.7
20.68
20.69
20.54

5.63
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Narrow band = 4 (worst case)

D DEKRA

BANDWIDTH
(MH2z)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

10

Low
20000

1715

QPSK

W W wkPRr

»

21.12
21.13
21.12
20.66
20.68
20.65

20.6

4.93

16-QAM

21.08
211
21.12
20.68
20.66
20.62
20.07

5.75

Middle
20175

1732,5

QPSK

WWkRRR[OODW®WwWRRR

)]

MNP oOUNOONROUNOI NROGNO

o

21.12
21.14
21.15
20.6
20.74
20.68
20.59

4.83

16-QAM

21.11
21.06
21.1
20.72
20.64
20.65
20.08

5.7

High
20350

1750

QPSK

WWwhRRROW®WWR R PR

(o2}

21.08
21.13
21.1
20.62
20.65
20.6
20.63

4.71

16-QAM

g w wwkFEPkFPF

ONI—‘OU‘II\)OOI\JI—‘oU'II\)OOI\)I—‘OU'II\)O

21.06
21.1
21.04
20.59
20.55
20.54
20.41

5.58
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Narrow band = 6 (worst case)

D DEKRA

BANDWIDTH
(MH2z)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

15

Low
20025

17175

QPSK

W W wkPRr

»

NEF,OOINO

o

21.13
21.19
21.15
21.05
21.12
21.11
21.04

4.83

16-QAM

20.92
20.93
20.94
21.09
21.09
21.07
21.11

5.48

Middle
20175

1732,5

QPSK

WWkRRR[OODW®WwWRRR

)]

MNP oM OlONRE OUNO

o

21
21.13
21.09
20.94
21.04
21.01

20.91

4.76

16-QAM

20.81
20.77
20.69
20.97
20.98
20.97
21.04

5.43

High
20325

17475

QPSK

WWwhRRROW®WWR R PR

)]

NP oONOONMEOOWGDNO

o

21.2
21.22
21.2
21.13
21.16
21.11
21.09

4.64

16-QAM

g w wwkkFkPF

ONPF OUNO

20.85
20.87
20.94
21.09
21.06
21.05
21.04

5.36
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Narrow band = §worst case)

D DEKRA

BANDWIDTH
(MH2z)

CHANNEL

FREQUENCY
(MHz)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

20

Low
20050

1720

QPSK

W W wkPRr

»

20.97
20.97
21.06
20.88
20.89
20.86
20.87

4.78

16-QAM

21.09
211
19.59
20.74
20.69
20.75
20.71

5.43

Middle
20175

1732,5

QPSK

WWkRRR[OODW®WwWRRR

)]

MNP oOUNOONROUNOI NROGNO

o

20.77
21.16
21.12
20.86
20.98
20.96
20.98

4.76

16-QAM

21.06
20.94
20.94
21.04
21.03
21.02
21.04

541

High
20300

1745

QPSK

WWEePPPRPUOWWWERERPPRP

(o2}

21.02
21
20.97
21.14
21.15
21.18
21.05

4.69

16-QAM

g wwwkrPkPk

OI\)I—‘OU‘II\)OOI\JI—‘oU'INOOI\)I—‘OU'INO

20.9
21.02
21.11

21.3
21.26
21.17
20.99

5.38
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE. BAND XIIl.

Narrow band = 2 (worst case)

D DEKRA

BANDWIDTH
(MHz)

CHANNEL

FREQUENCY
(MH2z)

MODULATION

RB
SIZE

RB
OFFSET

AVERAGE
POWER (dBm)

PAPR (dB)

Low
23205

779,5

QPSK

W wwkekEPR

(o2}

0

Nk, OO DN

o

22.99

23.01

22.29

22.2

22.09

22.13

22.2

5.29

16-QAM

22.85

22.99

22.87

22.09

22.08

22.08

21.35

6.15

Middle
23230

782

QPSK

22.98

23

22.99

22.16

22.25

22.25

22.14

4.59

16-QAM

23.24

23.35

23.22

21.98

21.97

21.98

21.05

5.53

High
23255

784,5

QPSK

WWERPRPRPOWWWERERPR[®OWoRPRPOWWeRPPR

(o2}

NP oOUNOONROUNOIGNR oUNOONEREOUWUNO

o

22.9

22.93

22.91

22.12

22.2

22.04

22.2

4.86

16-QAM

a w wwkrkrPk

O NPEFE OO N O

23.31

23.41

23.33

21.92

21.95

22.04

21.07

5.63
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Narrow band =5 (worst case)

D DEKRA

BANDWIDTH FREQUENCY RB RB AVERAGE
(MH2z) CHANNEL (%/IHZ) MODULATION SIZE OFFSET | POWER (dBm) PAPR (dB)
2 0 22.96
Middle QPSK 2 4 22.97
10 23230 782 6 0 22.15 4.57
2 0 23.04
16-QAM 2 4 23.15
5 0 22.03 5.53
Report No: (NIE)
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

PEAK-TO-AVERAGE POWER RATIO (PAPR).
LTE. BAND IV.

Bandwidth = 1.4 MHz. Modulation QPSK. Modulatiomigiavidth: 1. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
——offset 16 d
- \
oo
F1E-3
F1E-4
F1E-5
Center 1.7107 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.68 dBm
Peak 26.32 dBm
Crest 7.04 dB

10 % 2.88 dB

1 % 4.90 dB
103 5.87 dB
.01 = 6.59 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
xoffset 16 di
FO0.1
oo
F1E-3
1E-4 \\_
F1E-5 \
Center 1.7325 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.38 dBm
Peak 26.04 dBm
Crest 7.060 dB

10 % 3.00 dB

1 % 4.88 dB
103 5.82 dB
.01 = 6.47 dB

D DEKRA
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Koffset 16 d
FO0.1
oo
F1E-3
F1E-4 \_
F1E-5
Center 1.7543 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.38 dBm
Peak 25.97 dBm
Crest 7.59 dB

10 % 2.96 dB

1 % 4.81 dB
103 5.70 dB
.01 = 6.39 dB

D DEKRA

Bandwidth = 1.4 MHz. Modulation 16 QAM. Modulatitmandwidth: 1. RB Size: 5. RB Offset: O.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

E
fe 1 9
0.1
Fo-01

F1E-3 \

F1E-4

F1E-5 \

Center 1.7107 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.51 dBm
Peak 26.89 dBm
Crest 8.38 dB

10 % 3.56 dB

1 % 5.75 dB
103 6.80 dB
.01 = 7.52 dB

Mean Pwr + 15 dB
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel Middle:

®

RBW 3 MHz

Att 30 dB AQT 25 ms

\

Ref 30 dBm
[ _offspt 16 d
— |
FO0.1
ot
F1E-3
F1E-4
F1E-5

S

|

Center 1.7325 GHz

1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean Pwr + 15 dB

Mean 18.47 dBm
Peak 26.67 dBm
Crest 8.21 dB
10 % 3.41 dB
1 % 5.43 dB
1% 6.39 dB
.01 % 6.88 dB
Channel High:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
~_offspt 16 d
Lo.1 I
lo.o1
lig-3
1E-4 \\_\\_
1E-5 \
Center 1.7543 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Trac
Mean 18.41
Peak 26.11

Crest 7.70
10 % 3.37
1 % 5.41
10% 6.32
.01 % 6.85

Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB

D DEKRA
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Bandwidth = 3 MHz. Modulation QPSK.

Channel Low:

®

Ref 30 dBm

D DEKRA

Modulation bandth: 1. RB Size: 6. RB Offset: 0.

RBW 3 MHz

Att 30 dB AQT 25 ms

xoffset 16 d
FO0.1
oot
F1E-3
F1E-4
F1E-5

"ﬁ\

\

Center 1.7108 GHz

1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 18.55
Peak 27 .24
Crest 8.69

10 % 3.00

1 % 5.00
.10% 5.63
.01 = 6.23

Channel Middle:

®

Ref 30 dBm

dBm
dBm
dB

dB
dB
dB
dB

RBW 3 MHz

Att 30 dB AQT 25 ms

xoffset 16 d
FO0.1
oot
F1E-3
F1E-4
F1E-5

|

Center 1.7318 GHz

1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 18.48
Peak 26.39
Crest 7.92

10 % 2.96

1 % 4.88
.10% 5.48
.01 = 6.63

dBm
dBm
dB

dB
dB
dB
dB
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel High:

®

Bandwidth = 3 MHz.

Channel Low:

®

Ref 30 dBm Att 30 dB

RBW 3 MHz

AQT 25 ms

———Qffset 16

lo.o1
| 1E-3 \

F1E-4

F1E-5 \

\

“\\

Center 1.7528 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.40 dBm
Peak 25.69 dBm
Crest 7.28 dB

10 % 2.96 dB

1 % 4.78 dB
103 5.38 dB
.01 = 5.91 dB

Mean Pwr + 15 dB

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ offset 16 d
Lo.1 I—
F0.01
F1E-3
iE-4 \—
iE-5 _\
Center 1.7108 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.28 dBm
Peak 27.59 dBm
Crest 9.31 dB

10 % 3.70 dB

1 % 5.84 dB
103 6.78 dB
.01 = 7.69 dB

D DEKRA

Modulation 16 QAM. Modulationm@dwidth: 1. RB Size: 5. RB Offset: 0.

Report No: (NIE)
52288RRF.002

Page 25 of 134

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel Middle:

®

Channel High:

®

RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ _offspr 16 a
Lo.1 I—
F0.01
F1E-3
iE-4 \—
H\
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.51 dBm
Peak 27.03 dBm
Crest 8.52 dB

10 % 3.44 dB
1 % 5.48 dB
.10® 6.44 dB
.01 % 7.45 dB
RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
[ _offset 16 d
Fo.1 I—
F0.01
F1E-3
Lig-4 \\\
FiE-5 N_\

Center 1.7528 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.28 dBm
Peak 26.53 dBm
Crest 8.26 dB

10 % 3.41 dB

1 % 5.50 dB
.10% 6.35 dB
.01 = 7.40 dB

Mean Pwr + 15 dB

D DEKRA
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
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Bandwidth = 5 MHz. Modulation QPSK.

Channel Low:

D DEKRA

Modulation bandth: 2. RB Size: 6. RB Offset: 0.

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
&Offset 16 d
FO0.1
Fo-os
N
F1E-3 L
FiE-4 \
F1E-5
Center 1.7118 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 20.19
Peak 27.80
Crest 7.61

10 % 2.64

1 % 4.54
.10% 4.95
.01 = 6.35

Channel Middle:

dBm
dBm
dB

dB
dB
dB
dB

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Koffset 16 d
FO0.1
oo
F1E-3 \
F1E-4
F1E-5 \
Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulat!
NOF samples: 100000,

Trac
Mean 20.00
Peak 26.39
Crest 6.39

10 % 2.60

1 % 4.45
103 4.86
.01 = 5.41

ive Distribution Function
Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
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Channel High:

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Xoffset 16 d
FO0.1
oo
F1E-3
Fig-4 H_\
F1E-5 \
Center 1.7518 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1

Mean 19.99
Peak 27.45

Crest 7.46
10 % 2.55
1 % 4.40
.10% 4.76
.01 % 6.11

dBm
dBm
dB

dB
dB
dB
dB

D DEKRA

Bandwidth = 5 MHz. Modulation 16 QAM. Modulation@dwidth: 2. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
——— 21t
FO0.1
oo
\
F1E-3
F1E-4
F1E-5 _\\
Center 1.7118 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function

NOF samples: 100000,

Trac
Mean 18.88
Peak 26.82

Crest 7 .94
10 % 3.10
1 % 5.31
.10% 5.91
.01 % 6.39

Usable BW: 3.5MHz

e 1
dBm
dBm
dB

dB
dB
dB
dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

-o-01
\

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.93 dBm
Peak 27.03 dBm
Crest 8.09 dB

10 % 3.00 dB

1 % 5.10 dB
103 5.75 dB
.01 = 5.89 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Mean Pwr + 15 dB

Offset 16 di

0.1

Fo.01
N\

F1E-3 \

F1E-4

—

F1E-5 \

Center 1.7518 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.85 dBm
Peak 25.76 dBm
Crest 6.91 dB

10 % 2.96 dB

1 % 5.02 dB
.10% 5.63 dB
.01 = 5.79 dB

Mean Pwr + 15 dB

D DEKRA
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Bandwidth = 10 MHz. Modulation QPSK. Modulation biandth: 4. RB Size: 6. RB Offset: 0

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
&Offset 16 d
FO0.1
Fo-ot
F1E-3
F1E-4 \\
F1E-5 \
Center 1.7147 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.01 dBm
Peak 27.31 dBm
Crest 7.30 dB

10 % 2.62 dB

1 % 4.54 dB
.10% 4.93 dB
.01 = 6.61 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
&Offset 16 d
Fo.1

ot

F1E-3 \\

1E-4 \

1E-5 _\

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.11 dBm
Peak 27 .17 dBm
Crest 7.05 dB

10 % 2.64 dB

1 % 4.42 dB
103 4.83 dB
.01 = 6.30 dB

D DEKRA

Report No: (NIE)
52288RRF.002 Page 30 of 134

2017-08-02



DEKRA Testing and Certification, S.A.U.
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

-~
0.1
Fo-01

F1E-3 \\

F1E-4

F1E-5 \

Center 1.7493 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.95 dBm
Peak 27.03 dBm
Crest 7.07 dB

10 % 2.55 dB

1 % 4.35 dB
103 4.71 dB
.01 = 5.94 dB

Bandwidth = 10 MHz. Modulation 16 QAM. Modulatiomibdwidth: 4. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
R
FO0.1
oo
\
F1E-3 \
F1E-4

™
.

Center 1.7143 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.00 dBm
Peak 27.45 dBm
Crest 7.45 dB

10 % 3.05 dB

1 % 5.10 dB
103 5.75 dB
.01 = 5.96 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

.02
\
1E-3 \

F1E-4

F1E-5 —\

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.04 dBm
Peak 28.02 dBm
Crest 7.97 dB

10 % 3.03 dB

1 % 5.10 dB
103 5.70 dB
.01 = 6.97 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
—— 1
FO0.1
oo
\

1E-4 h\ﬂ

Center 1.7493 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.89 dBm
Peak 27.52 dBm
Crest 7.063 dB

10 % 2.98 dB

1 % 5.02 dB
103 5.58 dB
.01 = 5.87 dB
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Bandwidth = 15 MHz. Modulation QPSK. Modulation blandth: 6. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
ROffset 16 d
Fo.1

oot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7168 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.06 dBm
Peak 26.39 dBm
Crest 5.33 dB

10 % 2.67 dB

1 % 4.50 dB
.10% 4.83 dB
.01 = 5.02 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
&Offset 16 d
Fo.1

ot

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.01 dBm
Peak 26.04 dBm
Crest 5.03 dB

10 % 2.64 dB

1 % 4.45 dB
103 4.76 dB
.01 = 4.90 dB

D DEKRA
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

—E
0.1
Fo-01

F1E-3 \

F1E-4

F1E-5 \

Center 1.7468 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.07 dBm
Peak 25.90 dBm
Crest 4.83 dB

10 % 2.62 dB

1 % 4.35 dB
103 4.64 dB
.01 = 4.71 dB

Bandwidth = 15 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
R
FO0.1
oo
\
F1E-3 \
F1E-4

F1E-5 \

Center 1.7168 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.21 dBm
Peak 27.03 dBm
Crest 5.82 dB

10 % 3.13 dB

1 % 5.00 dB
103 5.48 dB
.01 = 5.60 dB
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Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo-o1
\

F1E-3 \

F1E-4

F1E-5

Center 1.7318 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.07 dBm
Peak 26.75 dBm

Crest 5.08 dB
10 % 3.10 dB
1 % 4.93 dB
.10% 5.43 dB
.01 % 5.55 dB

Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Mean Pwr + 15 dB

Offset 16 di

0.1

Fo.01
)

F1E-3

F1E-4

F1E-5 \

Center 1.7468 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.99 dBm
Peak 26.53 dBm
Crest 5.55 dB

10 % 3.08 dB

1 % 4.98 dB
.10% 5.36 dB
.01 = 5.50 dB

Mean Pwr + 15 dB

D DEKRA
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Bandwidth = 20 MHz. Modulation QPSK. Modulation biandth: 8. RB Size: 6. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
&Offset 16 d
FO0.1
Fo-ot
F1E-3 \
F1E-4
F1E-5
Center 1.71893 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.10 dBm
Peak 26.04 dBm
Crest 4.94 dB

10 % 2.69 dB

1 % 4.45 dB
.10% 4.78 dB
.01 = 4.88 dB

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

-
FO0.1

F1E-3 \

F1E-4

F1E-5 \

Center 1.7318 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.06 dBm
Peak 26.11 dBm
Crest 5.05 dB

10 % 2.64 dB

1 % 4.42 dB
103 4.76 dB
.01 = 4.90 dB
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Channel High:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

D DEKRA

Offset 16 di

FO0.1
oo
F1E-3 \
F1E-4
F1E-5
Center 1.7443 GHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.05 dBm
Peak 26.04 dBm
Crest 4.99 dB

10 % 2.62 dB

1 % 4.40 dB
103 4.69 dB
.01 = 4.83 dB

Bandwidth = 20 MHz. Modulation 16 QAM. Modulatiomibdwidth: 6. RB Size: 5. RB Offset: 0.

Channel Low:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

oot
\

F1E-3 \

F1E-4

F1E-5 \

Center 1.71893 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.07 dBm
Peak 26.75 dBm
Crest 5.067 dB

10 % 3.10 dB

1 % 4.93 dB
103 5.43 dB
.01 = 5.58 dB

Mean Pwr + 15 dB

Report No: (NIE)

52288RRF.002 Page 37 of 134

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

o0
\

F1E-3

F1E-4

F1E-5 \

Center 1.7315 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.12 dBm
Peak 26.75 dBm

Crest 5.063 dB
10 % 3.10 dB
1 % 4.90 dB
.10% 5.41 dB
.01 % 5.55 dB

Channel High:

® RBW 3 MHz

Mean Pwr + 15 dB

Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 di
~——— 215
FO0.1
oot
\
F1E-3 \
F1E-4

Center 1.7443 GHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 21.02 dBm
Peak 26.82 dBm
Crest 5.80 dB

10 % 3.05 dB

1 % 4.90 dB
.10% 5.38 dB
.01 = 5.53 dB

Mean Pwr + 15 dB
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LTE. BAND XIIl.

Bandwidth = 5 MHz. Modulation QPSK. RB Size: 6. Rifset: 0.

Channel Low. Modulation bandwidth: 1:

®

Ref 30 dBm

RBW 3 MHz

Att 30 dB AQT 25

ms

A\

NN

xoffset 16
FO0.1
ot
F1E-3
F1E-4
F1E-5

~

|

Center 777.86 MHz

Complementary Cumulative Distribution Function

1.5 dB/

Mean Pwr + 15 dB

NOF samples: 100000, Usable BW: 3.5MHz
Trace 1
Mean 19.82 dBm
Peak 30.15 dBm
Crest 10.33 dB
10 % 2.88 dB
1 % 4.76 dB
103 5.29 dB
.01 % 8.63 dB
Channel Middle. Modulation bandwidth: 2:
® RBW 3 MHz
Ref 30 dBm Att 30 dB AQT 25 ms
Offset 16 d
0.01
[cLrwR
1E-3 g
1E-4
F1E-5 ;\
Center 781.15 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
100000,

NOF samples:

Mean
Peak
Crest

10 %
1 %
1 %

.01

Usable BW:

Trace 1

20.
29.
S.

W N

dBm
dBm
dB

dB
dB
dB
dB

3.5MHz
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Channel High. Modulation bandwidth: 4:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

\\\‘“gffiet

0.1

16 d

Fo-01

1E-3 k
1E-4 x
F1E-5 \

Center 786.2 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.30 dBm
Peak 29.80 dBm
Crest 9.50 dB

10 % 2.50 dB

1 % 4.28 dB
103 4.86 dB
.01 = 8.10 dB

Bandwidth = 5 MHz. Modulation 16 QAM. RB Size: 5BRffset: 0.

Channel Low. Modulation bandwidth: 1:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
moffset 16 d
[
FO0.1
ot

F1E-3 k

F1E-4

F1E-5 \

Center 777.86 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 18.79 dBm
Peak 29.73 dBm
Crest 10.94 dB

10 % 3.34 dB

1 % 5.38 dB
103 6.15 dB
.01 = 8.27 dB
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Channel Middle. Modulation bandwidth: 2:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
__offset 16 a
- \
oo
\
F1E-3
—
F1E-4
F1E-5 —\
Center 781.15 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.36 dBm
Peak 29.02 dBm
Crest 9.06 dB

10 % 2.91 dB

1 % 4.88 dB
103 5.53 dB
.01 = 8.77 dB

Channel High. Modulation bandwidth: 4:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
[ __offset 16 a
S \
Fo-01
N
F1E-3 k
ER——
F1E-4
FiE-5 _\
Center 786.2 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 19.43 dBm
Peak 29.52 dBm
Crest 10.08 dB

10 % 2.93 dB

1 % 4.83 dB
.10% 5.63 dB
.01 = 9.04 dB
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Bandwidth = 10 MHz. Modulation QPSK. Modulation blandth: 5. RB Size: 6. RB Offset: 0

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms
\Offset 16 d
FO0.1
Fo-01
F1E-3
‘_—EH
F1E-4 »ﬁ\
F1E-5 —\
Center 782.7 MHz 1.5 dB/ Mean Pwr + 15 dB

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.28 dBm
Peak 29.16 dBm
Crest 8.89 dB

10 % 2.50 dB

1 % 4.25 dB
.10% 4.57 dB
.01 = 7.81 dB

Bandwidth = 10 MHz. Modulation 16 QAM. Modulatiomibdwidth: 5. RB Size: 5. RB Offset: 0.

Channel Middle:

® RBW 3 MHz

Ref 30 dBm Att 30 dB AQT 25 ms

Offset 16 di

0.1

Fo.01
N

F1E-3 k

F1E-4

_\T

F1E-5 \

Center 782.7 MHz 1.5 dB/

Complementary Cumulative Distribution Function
NOF samples: 100000, Usable BW: 3.5MHz

Trace 1
Mean 20.22 dBm
Peak 28.81 dBm
Crest 8.59 dB

10 % 2.98 dB

1 % 5.02 dB
.10% 5.53 dB
.01 = 7.33 dB

Mean Pwr + 15 dB
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D DEKRA

LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =1.4 MHz

Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 21.19 2.3 23.49 6.8
Middle 21.1 2.3 23.4 6.39
Highest 21.08 2.3 23.38 6.32
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =3 MHz
Channel Measured maximum [ Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 21.05 2.3 23.35 6.78
Middle 21.08 2.3 23.38 6.44
Highest 21.07 2.3 23.37 6.35
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =5 MHz
Channel Measured maximum [ Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 21.08 2.3 23.38 5.91
Middle 21.14 2.3 23.44 5.75
Highest 21.16 2.3 23.46 5.63
Measurement
uncertainty (dB <+1.11
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D DEKRA

LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =10 MHz

Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.I.LR.P.) (dBm)
Lowest 21.13 2.3 23.43 5.75
Middle 21.15 2.3 23.45 5.7
Highest 21.13 2.3 23.43 5.58
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =15 MHz
Channel Measured maximum [ Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.ILR.P.) (dBm)
Lowest 21.19 2.3 23.49 5.48
Middle 21.13 2.3 23.43 5.43
Highest 21.22 2.3 23.52 5.36
Measurement
uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND IV. Bandwidth =20 MHz
Channel Measured maximum | Maximum declared Maximum equivalent PAPR (dB)
average power (dBm) at antenna gain (dBi)| isotropically radiated power
antenna port (E.ILR.P.) (dBm)
Lowest 21.1 2.3 23.4 5.43
Middle 21.16 2.3 23.46 5.41
Highest 21.3 2.3 23.6 5.38
Measurement
uncertainty (dB <+1.11
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LTE QPSK AND 16QAM MODULATION. BAND XIII. Bandwidth= 5 MHz

D DEKRA

Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)
average power (dBm) declared isotropically radiated | effective radiated
at antenna port | antenna gain power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)

Lowest 23.01 2.3 25.31 23.16 6.15

Middle 23.35 2.3 25.65 23.5 5.53

Highest 23.41 2.3 25.71 23.56 5.63

Measurement

uncertainty (dB <+1.11
LTE QPSK AND 16QAM MODULATION. BAND XIII. Bandwidth= 10 MHz

Channel Measured maximum Maximum Maximum equivalent Maximum PAPR (dB)

average power (dBm) declared isotropically radiated | effective radiated
at antenna port | antenna gain power (E.I.R.P.) (dBm) power E.R.P.
(dBi) (dBm)
Middle 23.15 2.3 25.35 23.3 5.53
Measurement

uncertainty (dB <+1.11
Verdict: PASS
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Modulation Characteristics

SPECIFICATION

FCC 8§2.1047.
RSS-139. Clause 6.2. RSS-130. Clause 4.1. Theatesiall employ digital modulation techniques.

METHOD

For LTE the EUT operates with QPSK and 16QAM motlafamodes in which the information is digitiseddan
coded into a bit stream. The RF transmission istipieked usingOrthogonal Frequency Division Multiplexing
(OFDM) using different possible arrangement of subcariResource Blocks RB).

TEST SETUP
Spectrumy
— Analyser
| e [Fm ————
BT — Nlemamr—{ e
Signalling]
. — L [Unit
oo
suoply
RESULTS

The following plots show the modulation schemethnEUT.
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LTE MODULATION. QPSK. Band IV

D DEKRA

5 Agilent

Mkrl 3123 ps
Ref 38 dBm #Atten 30 dB 19.65 dBm
#Peak
Log

1
19 =
dB/ \
Offst /\

nnl N AL A

N\ /\Vf\/

LaAw

WL sz

53 FC

£t
F>50k

Center 1.732 506 GHz

Fes BH 188 kHz

#YBH 380 kHz

LTE MODULATION. 16QAM. Band IV

- Agilent

Span @ Hz

Sweep 260 ps (1080 pts)

Mkrl 1638 ps

Ref 38 dBm #Atten 30 4B 19.62 dBm
#Paak |
Log 1 ¥

18
dB/ ffFﬁ\\\
Offst ff,ﬁ

avd

Y

/

LagAwy

V1 52

53 FS

£0f)
250k

Center 1.732 580 GHz
Res BW 108 kHz

#JBH 300 kHz

Sweep 260 ps

Span B Hz

(1608 prs)
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LTE MODULATION. QPSK. Band XllI

D DEKRA

% Agilent

Mkrl 6689 ps
Ref 26 dBm #Atten 20 dB 17.34 dBm
Morm
Log /(1?\
18

A

S\

WA
v

VLV

LeAw

Wl 52

53 F3

£
58k

Center 781.528 MHz
Res B 186 kHz

#\YBW 368 kHz

LTE MODULATION. 16QAM. Band XIlI

Span B Hz
Sweep 260 ps (1000 pts)

# Agilent
Mkrl  16.14 ps
Ref 26 dBm #Atten 268 dB 17.66 dBm
Morm
1
Log &

aad

\r [
|

atvd
/

LgAy

Wl 52

53 FS

g0
50k

Center 781.520 MHz
Res BW 180 kHz

#VBW 300 kHz

Sweep 260 ps

Span @ Hz

1888 pts)
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Frequency Stability

SPECIFICATION
FCC 82.1055 and 827.54.

The frequency stability shall be sufficient to emsthat the fundamental emission stays within ththaxized
frequency block.

RSS-139 Clause 6.4.

The frequency stability shall be sufficient to emsuhat the occupied bandwidth stays within theraiieg
frequency block when tested to the temperaturesapgly voltage variations

RSS-130. Clause 4.3.

The applicant shall ensure frequency stability bgvang that fL minus the frequency offset and fHiglthe
frequency offset shall be within the frequency mimgwhich the equipment is designed to operate.

METHOD

The frequency tolerance measurements over tempenauations were made over the temperature rahge
—30°C to +50°C. The EUT was placed inside a clieneliamber and the temperature was raised hourly in
10°C steps from —30°C up to +50°C.

The supply voltage was varied between 85% and 1dfS%minal voltage.

The EUT was set in “Radio Resource Control (RRCYeidn the middle channel using the Universal Radio
Communication tester R&S CMW500 and the maximungdency error was measured using the built-in
calibrated frequency meter.

The worst case LTE mode for conducted power wag fsehe test.

In order to check that the frequency stability usfisient such that the fundamental emissions stéhin the
authorized bands of operation, a reference poiesiablished at the applicable unwanted emissiaris using a
RBW equal to the RBW required by the unwanted eomissspecification of the applicable regulatorynsiard.
These reference points measured using the loweshigmest channel of operation are identifiedflasand fH
respectively. The worst-case frequency offset datexd in the above methods is added or subtracted the
values offL andfH to check that the resulting frequencies remaihiwithe band.

The reference point measurements were made atRheugput terminals of the EUT using an attenugtomwer
splitter and spectrum analyser. The EUT was cdetfolia the Universal Radio Communication testerR&
CMWS500 selecting maximum transmission power ofhE and different modes of modulation.
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TEST SETUP

Frequency tolerance.

Temperature Chamber

EUT
Antenna Signalling unit
Conector Attenuator » with frequency
(optional) meter
Reference pointd. andfH.
Spectrom
— Analyser
| Priey
EUT ——— Anenuaior
Signalling
i L [Unit
el

RESULTS
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Frequency stability over temperature variations.

BW = 1.4 MHz. (Band IV)

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 7.45 0.004300144
+40 6.91 0.003988456
+30 8.45 0.004877345
+20 6.39 0.003688312
+10 7.9 0.004559885

0 6.01 0.003468975
-10 -6.51 -0.003757576
-20 -6.95 -0.004011544
-30 -6.78 -0.00391342

BW = 3 MHz. (Band IV)

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 -7.75 -0.004473304
+40 -7.91 -0.004565657
+30 -8.43 -0.004865801
+20 8.71 0.005027417
+10 7.75 0.004473304

0 -7.64 -0.004409812
-10 6.84 0.003948052
-20 6.34 0.003659452
-30 -6.82 -0.003936508

BW = 5 MHz. (Band IV)

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 -7.44 -0.004294372
+40 -7.02 -0.004051948
+30 -6.94 -0.004005772
+20 8 0.004617605
+10 8.74 0.005044733

0 -8.61 -0.004969697
-10 8.61 0.004969697
-20 8.77 0.005062049
-30 -7.44 -0.004294372
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BW = 10 MHz. (Band IV)

D DEKRA

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -7.05 -0.004069264
+40 -8.47 -0.004888889
+30 -8.03 -0.004634921
+20 6.52 0.003763348
+10 8.58 0.004952381
0 6.44 0.003717172
-10 7.68 0.0044329
-20 -8.97 -0.005177489
-30 -8 -0.004617605

BW = 15 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -17.35 -0.01001443
+40 -13.93 -0.008040404
+30 -8.55 -0.004935065
+20 8.31 0.004796537
+10 12.43 0.007174603
0 12.85 0.007417027
-10 12.32 0.007111111
-20 9.28 0.005356421
-30 -16.21 -0.009356421

BW =20 MHz. (Band IV)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

+50 -24.58 -0.01418759
+40 -18.32 -0.010574315
+30 9.77 -0.00563925
+20 11.32 0.006533911
+10 16.68 0.009627706
0 21.79 0.012577201
10 18.91 0.010914863
20 9.44 0.005448773
30 22.03 0.012715729
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BW = 5 MHz. (Band XIII)

D DEKRA

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 -5.35 -0.006841432
+40 -9.08 -0.011611253
+30 -7.31 -0.009347826
+20 3.99 0.005102302
+10 4.79 0.00612532

0 -6.39 -0.008171355
-10 -7.55 -0.009654731
-20 -5.02 -0.006419437
-30 -9.7 -0.012404092

BW = 10 MHz. (Band XIII)

Temperature (°C) Frequency Error (Hz) Frequency Error (ppm)

+50 -7.3 -0.009335038
+40 -7.2 -0.009207161
+30 -5.88 -0.007519182
+20 5.29 0.006764706
+10 5.35 0.006841432

0 -6.27 -0.008017903
-10 -6.81 -0.00870844
-20 5.16 0.006598465
-30 -8.13 -0.010396419

Frequency stability over voltage variations

BW = 1.4 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 7.74 0.004467532

Vmin 3.23 7.77 0.004484848
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BW = 3 MHz (Band IV)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 -9.97 -0.00575469
Vmin 3.23 -6.47 -0.003734488
BW =5 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 8.47 0.004888889
Vmin 3.23 7.98 0.004606061
BW = 10 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 7.11 0.004103896
Vmin 3.23 8.38 0.004836941
BW = 15 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 7.84 0.004525253
Vmin 3.23 7.74 0.004467532
BW =20 MHz (Band IV)
Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)
Vmax 4.37 10.77 0.00621645
Vmin 3.23 13.33 0.007694084
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BW = 5 MHz (Band XIII)

>

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 -4.92 -0.00629156

Vmin 3.23 -9.53 -0.012186701

BW = 10 MHz (Band XIlII)

Battery Supply Voltage (V) | Frequency Error (Hz) Frequency Error
voltage (ppm)

Vmax 4.37 -6.95 -0.008887468

Vmin 3.23 4.76 0.006086957

Reference points established at the applicable otadeemissions limit (worst case):

DEKRA

BW = 1.4 MHz BW =3 MHz BW =5 MHz BW =10 MHz | BW=15MHz | BW =20 MHz
(Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V) (Band 1V)
fL
(MHz) 1710.0911 1710.2533 1710.1692 1710.5976 1710.8298711.2750
fH
(MH2) 1754.9029 1754.7327 1754.7768 1754.3944 1754.1622753.6620
BW =5 MHz BW =10 MHz
(Band XIII) (Band XIII)
fL (MHz) 777.1752 777.5796
fH (MH2) 786.8308 786.4224
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>

Reference pointk. andfH with the worst-case frequency offsets added otraated:

DEKRA

BW=1.4 MHz |BW =3 MHz (Band| BW =5 MHz (Band. BW =10 MHz BW = 15 MHz BW = 20 MHz
(Band 1V) V) V) (Band 1V) (Band 1V) (Band 1V)
fL
(MHz) 1710.0911 1710.2533 1710.1692 1710.5976 1710.8298 711.2750
fH
(MH2) 1754.9029 1754.7327 1754.7768 1754.3944 1754.1622 753.6620
BW =5 MHz BW = 10 MHz
(Band XIII) (Band XIII)
fL (MHz) 777.1752 777.5796
fH (MH2) 786.8308 786.4224
The reference frequency points stay within the @uled blocks.
Verdict: PASS
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Occupied Bandwidth

SPECIFICATION
§2.1049

METHOD

The occupied bandwidth measurement was performeleabutput terminals of the EUT using an attenuato
power splitter and spectrum analyser. The EUT vearolled via the Universal Radio CommunicatiorteeR&S
CMWS500 selecting maximum transmission power of Big¢T and different modes of modulation. The 99%
occupied bandwidth and the -26 dBc bandwidth weeasuared directly using the built-in bandwidth mezsu
option of spectrum analyser.

TEST SETUP
Spectrum,
— Analyser
EUT ——— Arenuanr —( gzl
Signalling
T_ L Unit
‘ Power
suoply
RESULTS
LTE QPSK MODULATION. BW = 1.4 MHz (Band V). Narrolwand: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.10300 1.10070 1.0001
-26 dBc bandwidth (MHz) 1.69800 1.68300 1.60700
Measurement uncertainty (kHz) <+4.67
LTE 16QAM MODULATION. BW = 1.4 MHz (Band IV). Narn band: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 0.94450 0.95924 0.9453
-26 dBc bandwidth (MHz) 1.67800 1.76200 1.80000
Measurement uncertainty (kHz) <+4.67
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LTE QPSK MODULATION. BW = 3 MHz (Band IV). Narrowand: 1.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.11190 1.18200 1.0356
-26 dBc bandwidth (MHz) 1.75500 1.93300 1.67600
Measurement uncertainty (kHz) <+10.00
LTE 16QAM MODULATION. BW = 3 MHz (Band IV). Narroviband: 1.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.04570 1.02780 0.9908
-26 dBc bandwidth (MHz) 1.75000 1.75100 1.50900
Measurement uncertainty (kHz) <+10.00
LTE QPSK MODULATION. BW =5 MHz (Band IV). Narrowand: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.16760 1.17560 1.0505
-26 dBc bandwidth (MHz) 1.70000 1.84500 1.74700
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz (Band 1V). Narrovband: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.01890 1.10430 1.0242
-26 dBc bandwidth (MHz) 1.71100 1.84700 1.79800
Measurement uncertainty (kHz) <+16.67
LTE QPSK MODULATION. BW = 10 MHz (Band V). Narrolwand: 4.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.17170 1.18890 1.m457
-26 dBc bandwidth (MHz) 1.74400 2.15400 1.77000
Measurement uncertainty (kHz) <+33.33
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LTE 16QAM MODULATION. BW =10 MHz (Band V). Narroviband: 4.

D DEKRA

Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.08110 1.02090 1.0586
-26 dBc bandwidth (MHz) 1.76000 1.65300 1.77200
Measurement uncertainty (kHz) <+33.33
LTE QPSK MODULATION. BW = 15 MHz (Band V). Narrolwand: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.12350 1.15020 1.0390
-26 dBc bandwidth (MHz) 1.72600 1.87800 1.67700
Measurement uncertainty (kHz) <+50.00
LTE 16QAM MODULATION. BW =15 MHz (Band V). Narroviband: 6.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.00010 0.99667 1.0004
-26 dBc bandwidth (MHz) 1.79500 1.81800 1.70700
Measurement uncertainty (kHz) <+50.00
LTE QPSK MODULATION. BW = 20 MHz (Band IV). Narrowand: 8.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.11930 1.15450 1.0660
-26 dBc bandwidth (MHz) 1.75000 1.81500 1.75800
Measurement uncertainty (kHz) <+66.67
LTE 16QAM MODULATION. BW = 20 MHz (IV). Narrow bandB.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.01760 1.01390 1.0262
-26 dBc bandwidth (MHz) 1.62500 1.72700 1.64800
Measurement uncertainty (kHz) <+66.67
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LTE QPSK MODULATION. BW =5 MHz (Band XIlIl). Narroviband: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.22410 1.30840 1.2291
-26 dBc bandwidth (MHz) 2.45400 2.78900 2.64700
Measurement uncertainty (kHz) <+16.67
LTE 16QAM MODULATION. BW =5 MHz (Band XllIl). Narrav band: 2.
Channel Lowest Middle Highest
99% Occupied bandwidth (MHz 1.39610 1.38490 1.:M11
-26 dBc bandwidth (MHz) 2.44800 2.81400 2.30200
Measurement uncertainty (kHz) <+16.67

LTE QPSK MODULATION. BW = 10 MHz (Band XIII) Narrovieand: 4.

Channel Middle
99% Occupied bandwidth (MHz 1.34270
-26 dBc bandwidth (MHz) 2.66900
Measurement uncertainty (kHz) <+33.33

LTE 16QAM MODULATION. BW = 10 MHz (Band XIII). Namw band: 4.

Channel Middle
99% Occupied bandwidth (MHz 1.20850
-26 dBc bandwidth (MHz) 2.32400
Measurement uncertainty (kHz) <+33.33
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LTE QPSK MODULATION. BW = 1.4 MHz (Band IV)
Lowest Channel

# Agilent

Ref 28 dBm Atten 20 dB

D DEKRA

#Paak

Log PR e

Offst ) F"‘lﬂﬂ"W

16 oy W !

N ."MUM

LaAw

M1 352

Center 1.710 700 8 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1030 MHz

Transmit Freq Error  -3.432 kHz
% dB Bandwidth 1.698 MHz

Middle Channel

# Agilent

Ref 28 dBm Atten 20 dB

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

#Paak
oy 1,

Log pi v

dB/ p

Offst frieey o e r”\"w_} I'n'ﬂ IN
16 A AL "

W e

LaAw

M1 352

Center 1.732 500 8 GHz
#Res BH 30 kHz #\JBH 108 kHz

Occupied Bandwidth
1.1807 MHz

Transmit Freq Error -2.168 kHz
% dB Bandwidth 1.683 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Highest Channel

# Agilent

Ref 28 dBm Atten 28 dB
#Peak

L . -
10 ¢

Offst | pagiil)” AL

LgAw

Ml 52
Center 1.754 308 8 GHz Span 2.8 MHz
#Res BH 30 kHz #BH 188 kHz Sweep 2.997 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1001 MH=z x dB  -26.00 dB

Transmit Freq Error  -3.815 kHz
% B Bandwuidth 1.6687 MHz

LTE 16QAM MODULATION. BW = 1.4 MHz (Band IV)
Lowest Channel

# Agilent

Ref 28 dBm Atten 28 dB
#Peak

P e

LgAw

Ml 52
Center 1.710 708 B GHz Span 2.8 MHz
#Res BH 30 kHz #BH 188 kHz Sweep 2.997 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
9445001 kHz x dB -26.00 dB

Transmit Freq Error  -80.314 kHz
% B Bandwuidth 1.678 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 28 dBm

Att

en 28 dB

#Paak

ww\r‘\-—r—’“w

?i

Offst WWWW“

LaAw

M1 352

Center 1.732 500 8 GHz

#Res BH 30 kHz

Occupied Bandwidth
959.2441 kHz

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

-50.962 kHz

1.762 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Highest Channel

# Agilent

Ref 28 dBm

Att

en 28 dB

#Paak

e T T i eVl

si

A

IS — = ¥ e e

Net
U N e

LaAw

M1 352

Center 1.754 300 8 GHz

#Res BH 30 kHz

Occupied Bandwidth

Transmit Freq Error
% B Bandwidth

945,3863

#\YBH 188 kHz

kHz

-91.497 kHz

1.566 MHz

Span 2.8 MHz
Sweep 2.997 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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LTE QPSK MODULATION. BW = 3 MHz (Band V)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

)
Ot ru*"j \L'\.Fl”ﬂuwnthwﬁwab
R IR O & il B e s
T

LgAw

Ml 52
Center 1.718 775 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1119 MH=z x dB  -26.00 dB

Transmit Freq Error  94.287 kHz
% B Bandwuidth 1.755 MHz

Middle Channel

# Agilent

Ref 26 dBm #Atten 28 dB

#Paak

LDQ T PP s

19 / ™

4B/ \e\«‘

Offst

16 03-.«“*/ R, —_—

LaAw

Ml 52

Center 1.731 792 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1 182@ MHZ ® dB -26.00 4B

Transmit Freq Error 104,493 kHz
% dB Bandwidth 1.933 MHz
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Highest Channel

# Agilent

Ref 26 dBEm

#Atten 20 dB

D DEKRA

#Peak

™ g o]

o

/

MU ru-vhrnr L

LgAw

M1 52

Center 1.752 858 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.1356 MHz

Transmit Freq Error
% B Bandwidth

24.787 kHz
1.676 MHz

#\YBH 188 kHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW = 3 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm

#Atten 20 dB

#Paak

[T

?

;w.:?_./v-*w-’/

LaAw

M1 352

Center 1.718 775 GHz
#Res BH 30 kHz

Occupied Bandwidth
1.0457 MHz

Transmit Freq Error
% B Bandwidth

46.641 kHz
1.756 MHz

#\YBH 188 kHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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Middle Channel

# Agilent

Ref 26 dBm #Atten 20 dB

#Peak

Log

dB/ )

Offst

16 e *’“-'"‘"/ R R e e

4B e o~y
LgAw

Ml 52

Center 1.731 792 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

1.0278 MHz x dB -26.08 dB

Transmit Freq Error  18.648 kHz
% B Bandwuidth 1.751 MHz

Highest Channel

# Agilent
Ref 26 dBm #Atten 28 dB
#Paak
LDQ WLJMWW
18
dB/ 7 l%
Offst —inFJ
16 vy pr
dB ' M\JNWMW( MW\
T Y ﬂwanF
|
LaAw
Ml 52
Center 1.752 858 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
990.7974 kHz *dB 2600 d

Transmit Freq Error  -51.476 kH=
% dB Bandwidth 1.509 MHz
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LTE QPSK MODULATION. BW =5 MHz (Band V)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

Log P W

ﬁﬁfﬁmﬂﬂ ww i

LgAw

Ml 52
Center 1.711 825 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1676 MHz x dB  -26.00 dB

Transmit Freq Error  44.068 kHz
% B Bandwuidth 1.708 MHz

Middle Channel

# Agilent
Ref 26 dBm #Atten 28 dB
#Paak
Log
dB/ § %
Dffst - A R
B e WWW
LaAw
Ml 52
Center 1.731 792 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
1 1756 MHZ ® dB -26.00 4B

Transmit Freq Error  78.909 kHz
% dB Bandwidth 1.845 MHz
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Highest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

A

7
Offst e’ L
Ww‘u'\’r |{I 1

LaAw

Ml 52
Center 1.751 875 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1505 MHz x dB  -26.00 dB

Transmit Freq Error  -2.557 kHz
% dB Bandwidth 1.747 MHz

LTE 16QAM MODULATION. BW =5 MHz (Band IV)

Lowest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

LDQ MWMM.-\

Offst ) _Pun“quf” o

16 W Pt
dB .nﬁngV”ﬂrqrwvﬂw”wv s F““quwl

LaAw

Ml 52
Center 1.711 825 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.0189 MH=z x dB  -26.00 dB

Transmit Freq Error -28.115 kH=
% dB Bandwidth 1.711 MHz
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Middle Channel

D DEKRA

# Agilent
Ref 26 dBm #Atten 20 dB
#Peak
Log
l@ W-‘W
dB/ ¢
Offst
16 A \T}M Mw L.
dB wﬁ@mﬁrhﬁwﬂmﬂ
LgAw
Ml 52
Center 1.731 792 GHz Span & MHz

#Res BH 30 kHz

Occupied Bandwidth
1.1843 MHz

Transmit Freq Error  51.111

% B Bandwidth

#\YBH 188 kHz

kHz

1.847 MHz

Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 26 dBm

#Atten 20 dB

#Paak

WMW\J.I
%

=

i

LaAw

M1 352

Center 1.751 875 GHz

#Res BH 30 kHz

Occupied Bandwidth
1.0242 MHz

Transmit Freq Error
% B Bandwidth

#\YBH 188 kHz

—-72.177 kHz
1.798 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
52288RRF.002

Page 69 of 134

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK MODULATION. BW = 10 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 20 dB

#Peak

Log L el

10 T \t

dB/ bi ¢

ot e enpitn

dB WJ e M‘\”‘Lﬂ.uﬁ%

LgAw

Ml 52

Center 1.714 425 GHz Span & MHz

#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1717 MHz x dB -26.08 dB

Transmit Freq Error  37.032 kHz
% B Bandwuidth 1.744 MHz

Middle Channel

# Agilent

Ref 26 dBm #Atten 28 dB

#Paak

Log

dB/ ¢ 5

Offst ﬁLH”V”JJ ”“ﬁ,wwﬂﬁ}*d%

16 Mwiru“ ¥ Mw%

dB . sl )

LaAw

Ml 52

Center 1.731 792 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1889 MHz x dB -26.008 dB

Transmit Freq Error  177.907 kHz
% dB Bandwidth 2.154 MHz
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Highest Channel

# Agilent

Ref 26 dBm #Atten 20 dB

#Peak

Log [N S, T

18 [

dB/ y 2

Offst NV"’J

16 H Pt

dB WV.'.NMUMWM m f!ﬁ )

LgAw

Ml 52

Center 1.749 475 GHz Span & MHz

#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7

1.1457 MHz x dB -26.08 dB

Transmit Freq Error  -10.366 kHz
% B Bandwuidth 1.778 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 28 dB

#Paak

Log e

dB/ ¢ '

e 3 e

dB — il R

LaAw

Ml 52

Center 1.714 425 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pwr  99.00 ¥
1 @811 MHZ ® dB -26.00 4B

Transmit Freq Error  -33.732 kHz
% dB Bandwidth 1.768 MHz
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Middle Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

Log e

18 —
dE e I WAL A e

.|
lmpﬂ I

LgAw

Ml 52

Center 1.731 792 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %

1.6209 MH=z x dB -26.00 dB

Transmit Freq Error  52.186 kHz
% B Bandwuidth 1.653 MHz

Highest Channel

# Agilent
Ref 26 dBm #Atten 20 dB
#Peak
Log L
dB/ w? %
D'H:St Y M‘“‘-MI"I’-"#
16 V Aty
dB b u1nnn.|u'T|I"'““|mMW re WW
MW#?'U ™ w”
LgAw
Ml 52
Center 1.749 475 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
1.9586 MHz x dB -26.08 dB

Transmit Freq Error  -51.888 kHz
% B Bandwuidth 1.772 MHz
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LTE QPSK MODULATION. BW = 15 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

Offst 3 g™ ol

LaAw

Ml 52
Center 1.716 808 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1235 MHz x dB  -26.00 dB

Transmit Freq Error  6£7.999 kHz
% dB Bandwidth 1.726 MHz

Middle Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

Log W“uﬂquk
1

WTM TIW

LgAw

Ml 52
Center 1.731 867 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1502 MHz x dB  -26.00 dB

Transmit Freq Error  2.254 kHz
% B Bandwuidth 1.878 MHz
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Highest Channel

# Agilent

Ref 26 dBm #Atten 20 dB

#Peak

LUQ R e L T

18 i

dB/ J S

Offst ﬁ,_f"l \Awg_m

16 Plp-reter T

dB el L S

LgAw

Ml 52

Center 1.746 850 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %

1.1390 MHz x dB -26.08 dB

Transmit Freq Error  16.329 kHz
% B Bandwuidth 1.677 MHz

LTE 16QAM MODULATION. BW = 15 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

dB/ hig

Offst ‘M m(_

LgAw

Ml 52
Center 1.716 888 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.0001 MH=z x dB  -26.00 dB

Transmit Freq Error  -14.883 kHz
% B Bandwuidth 1.795 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 26 dBEm

#Atten 20 dB

#Peak

T

LgAw

M1 52

Center 1.731 792 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
996.6743 kHz

Transmit Freq Error
% B Bandwidth

-6.346 kHz
1.818 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 26 dBEm

#Atten 20 dB

#Peak

J

I

LgAw

M1 52

Center 1.746 858 GHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth
1.0004 MHz

Transmit Freq Error
% B Bandwidth

-72.296 kHz
1.787 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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LTE QPSK MODULATION. BW = 20 MHz (Band IV)
Lowest Channel

# Agilent

Ref 26 dBm #Atten 20 dB
#Peak

Log e P Tb
\

16 i ¥
dB Ry aad L

LgAw

Ml 52
Center 1.719 425 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)

Occupied Bandwidth Occ BH % PWr  59.00 7
1.1193 MH=z x dB  -26.00 dB

Transmit Freq Error  35.835 kHz
% B Bandwuidth 1.758 MHz

Middle Channel

# Agilent

Ref 26 dBm #Atten 28 dB

#Paak

Log e

0 ,;v'w WW"&.

dB/ g )

Offst jﬁﬂhhwﬁp W”“ﬁ«&;“

16 mrng BRI

dB MMWWW LW

LaAw

Ml 52

Center 1.731 842 GHz Span 5 MHz

#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1545 MHz x dB -26.008 dB

Transmit Freq Error 114,322 kHz
% dB Bandwidth 1.815 MHz
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Highest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

Log FMmrﬁﬂﬁﬂvmvﬁﬂwjb
\

A b
16 o
dB @ﬂhmhw»www““””MUWhﬂw el by

LaAw

Ml 52
Center 1.744 425 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.1660 MHz x dB  -26.00 dB

Transmit Freq Error  25.324 kHz
% dB Bandwidth 1.758 MHz

LTE 16QAM MODULATION. BW = 20 MHz (Band 1V)

Lowest Channel

# Agilent

Ref 26 dBm #Atten 28 dB
#Paak

LDQ T

18 ‘””"'"‘H
4B/ b I
Offst LAY e

LaAw

Ml 52
Center 1.719 425 GHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.0176 MHz x dB  -26.00 dB

Transmit Freq Error  -60.433 kHz
% dB Bandwidth 1.625 MHz
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Middle Channel

# Agilent

D DEKRA

Ref 26 dBm #Atten 20 dB
#Peak
Log
l@ }NJLJ\‘IU'I_ ‘
dB/ K
Offst 3 Mﬁme
16 W W
dB e I A Y ML g
] ¥ AP |
LgAw
Ml 52
Center 1.731 842 GHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
1.0139 MHz x dB -26.08 dB

Transmit Freq Error  9.738 kHz

% B Bandwidth

1.727 MHz

Highest Channel

# Agilent

Ref 26 dBm

#Atten 20 dB

#Paak

L w.-w«m.\

g

W

L

LaAw

M1 352

Center 1.744 425 GHz

#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.8262 MHz

Transmit Freq Error -75.528 kH=

% B Bandwidth

1.648 MHz

Span 5 MHz
Sweep 5.328 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB
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LTE QPSK MODULATION. BW =5 MHz (Band XIII)
Lowest Channel

D DEKRA

Ref 24 dBm #Atten 18 dB
#Paak
LDQ e ey Vireint
18
dB/ j{ o
Offst ’
15 ;“'W‘Lﬁwwww wwm |]|ﬁ; ""pblwlﬁrn
dB ' Al,l M.| M\IMW”J N'll!hmkﬁf
i
LaAw
Ml 52
Center 778.875 MHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
1 2241 MHZ ® dB -26.00 4B

Transmit Freq Error  29.947 kHz
% dB Bandwidth 2.454 MHz

Middle Channel

Ref 24 dBm #Atten 18 dB

#Peak

LDg e e

T ;- 3

dB/ - il o

Offst "

16 1 nm_l #ﬂ"?nw Ww | ﬂ]f\ ol

dE IW T | TWUT“’HJ”

LgAw

Ml 52

Center 781.480 MHz Span & MHz

#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %

1.3984 MHz x dB -26.08 dB

Transmit Freq Error  -53.483 kHz
% B Bandwuidth 2.789 MHz
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Highest Channel

Espafia

D DEKRA

Ref 24 dBEm

#Atten 158 dB

#Peak

I

&
> 4 nﬁw

m‘ﬂnﬂmﬂﬁ"ﬂn T I

18
TN

LML ik

A
L )

LgAw

M1 52

Center 783.925 MHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.22

Transmit Freq Error
% B Bandwidth

91 MHz

-21.898 kHz
2.647 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

LTE 16QAM MODULATION. BW =5 MHz (Band XIII)

Lowest Channel

# Agilent 03:36:44 Apr 12,

Ref 24 dBEm

#Peak

[T

LgAw

M1 52

Center 778.775 MHz
#Res BH 30 kHz

#\YBH 188 kHz

Occupied Bandwidth

1.39

Transmit Freq Error
% B Bandwidth

61 MHz

124.641 kHz
2.448 MHz

Span & MHz
Sweep 5,328 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB
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Middle Channel

Ref 24 dBm #Atten 18 dB
#Peak
Log e
l@ fu-MM\MIW \-l—w\—q\ﬁ
dB/ Al
Difst i ﬁMW Wmﬂwm
B S
Amn N
|
LgAw
Ml 52
Center 781.275 MHz Span & MHz
#Res BH 30 kHz #BH 188 kHz Sweep 5,328 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
1.3849 MHz x dB -26.08 dB

Transmit Freq Error  52.570 kHz
% B Bandwuidth 2.814 MHz

Highest Channel

Ref 24 dBm #Atten 18 dB

#Paak

dB %ﬁlﬂa Loy 'M'lr‘"rlil A\-‘m'r ‘ WWM'W

LaAw

Ml 52
Center 784.500 MHz Span 18 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 10.59 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
15711 MH=z x dB  -26.00 dB

Transmit Freq Error  -542.741 kHz
% dB Bandwidth 2.152 MHz
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LTE QPSK MODULATION. BW = 10 MHz (Band XIlII)
Middle Channel

#. Agilent 83:26:12 Apr 12,

Ref 24 dBm #Atten 18 dB
#Paak

LDQ S L e

dB/ ¢ \, o
Dffot oo W

LaAw

Ml 52
Center 781.480 MHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
1.3427 MHz x dB  -26.00 dB

Transmit Freq Error  30.455 kHz
% dB Bandwidth 2.669 MHz

LTE 16QAM MODULATION. BW = 10 MHz (Band XIII)
Middle Channel

Mkrl 781.285 MHz

Ref 24 dBm #Atten 18 dB 15.44 dBm

#Paak &

T [T

18

dB/ kg o

Offst grmeariphr A

16 W"‘ I =y

dB Ty

LaAw

Ml 52

Center 781.287 MHz Span 5 MHz
#Res BN 38 kHz #UBH 108 kHz Sweep 5.328 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥

1 2@85 MHZ ® dB -26.00 4B

Transmit Freq Error  171.663 kHz
% dB Bandwidth 2.324 MHz

Report No: (NIE)
52288RRF.002 Page 82 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Spurious emissions at antenna terminals

SPECIFICATION
LTE BAND IV. FCC §2.1051 and §27.53 (h). RSS-13au3le 6.6.

According to specification. the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

LTE BAND XIlI. FCC §2.1051 and §27.53 (c). RSS-1Guse 4.6.

On any frequency outside the 776-788 MHz bandpthwer of any emission shall be attenuated out$ideband
below the transmitter power (P) by at least 43 +o0(P) dB.

On all frequencies between 763-775 MHz and 793Mbiz, by a factor not less than 65 + 10 log (P) d&i6.25
kHz band segment, for mobile and portable stations.

At Po transmitting power, the specified minimuneattation becomes 43+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = dBm.

At Po transmitting power, the specified minimuneattation becomes 65+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) — [65 + 10 log (Po in mwatts) - 30] = <#Bm.

METHOD

The EUT RF output connector was connected to atrgpeanalyser and to the Universal Radio Commuitinat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The spectrum was investigated from 9 kHz to 18 &2 TE Band IV.

The spectrum was investigated from 9 kHz to 8 GHATE Band XIII.

The reading of the spectrum analyser is correcidiu tve attenuation loss of connection between wutgrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of Narrow band, Rese Blocks and modulation which is the worst dase
conducted power was used.
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TEST SETUP
Spectrum;
— Analyser
BT — Aﬁem;ncr—( bgised
Signalling|
1 L [Unit
| o
suoply

RESULTS (see plots in next pages)

LTE BW = 1.4 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 3 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

D DEKRA
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LTE BW =5 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =10 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW =15 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

LTE BW = 20 MHz. Band IV
1. CHANNEL: LOWEST

No spurious signals were found at less than 20dBee to the limit in all the range.

2. CHANNEL: MIDDLE

No spurious signals were found at less than 20dBee to the limit in all the range.

3. CHANNEL: HIGHEST

No spurious signals were found at less than 20dBee to the limit in all the range.

D DEKRA
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LTE BW =5 MHz. Band XIlI
1. CHANNEL: LOWEST

Spurious signals found closest to the limit:

Frequency (MHz) Level (dBm) Limit (dBm)
777.9502 -37.17 -35.00
800.4102 -45.25 -35.00

2. CHANNEL: MIDDLE
Spurious signals found closest to the limit:

Frequency (MHz) Level (dBm) Limit (dBm)
774.77.15 -49.08 -35.00
802.9099 -45.95 -35.00

3. CHANNEL: HIGHEST
Spurious signals found closest to the limit:

Frequency (MHz) Level (dBm) Limit (dBm)
763.5919 -46.58 -35.00
805.4096 -45.33 -35.00

LTE BW = 10 MHz. Band Xl

1. CHANNEL: MIDDLE

Spurious signals found closest to the limit:

Frequency (MHz) Level (dBm) Limit (dBm)
774.6030 -41.70 -35.00
797.4217 -47.15 -35.00

Measurement uncertainty = <+2.01 dB.

Verdict: PASS

D DEKRA
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LTE BW = 1.4 MHz (Band IV)
1. CHANNEL: LOWEST

Ref 28 dEm #Atten 22 dB

#Peak

Start 9 kHz Stop 18.808 @ GHz
#Res BH 1 MHz #YBH 3 MHz #3weep 2 s (8192 pts)

Note: The peak above the limit is the carrier fiey.

2. CHANNEL: MIDDLE

Ref 28 dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18888 8 GHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 2 5 (8192 prs)

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

Ref 28 dBm #Atten 22 dBE

#Peak

AA
£0fh

Start 9 kHz Stop 15,088 @ GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fey.

LTE BW = 3 MHz (Band V)
1. CHANNEL: LOWEST

Ref 28 dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18080 B GHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 2 5 (8192 prs)

Note: The peak above the limit is the carrier fierty.
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2. CHANNEL: MIDDLE

2 Agilent 86:17:39 Apr 12, 2617

Ref 28 dBm #Atten 22 dB

#Feak

Start

AR | LT TPV WRPORPPRIOY Y. s it
MWM#

9 kHz Stop 18.066 @ GHz

#Res BW 1 MHz #UBH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak ab
3. CHANNEL: HIG

ove the limit is the carrier fieany.
HEST

Ref 28 dBm #Htten 22 dB

#Peak

: M

Start 9 kHz Stop 18.008 8 GHz
#Res BH 1 MHz #YBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak ab

ove the limit is the carrier feuy.
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LTE BW = 5 MHz (Band IV)
1. CHANNEL: LOWEST

Ref 28 dBm #Atten 22 dB

#Peak

Start

9 kHz Stop 18,808 9 GHz

#Res BH 1 MHz #\VEH 3 MH=z #Sweep 2 5 (8192 pts)
Note: The peak above the limit is the carrier fiety.
2. CHANNEL: MIDDLE

Ref 28 dBm #Atten 22 dB

#Peak

MWWMW

Start 9 kHz Stop 185.088 @ GHz
#Res BH 1 MHz #YBH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.
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3. CHANNEL: HIGHEST

Ref 28 dBm #Atten 22 dB

#Peak

AR . AN s i
. MMWWW

Start 9 kHz Stop 15,000 6 GHz
#Res BW 1 MHz #YBH 3 MHz #5weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fieuy.

LTE BW = 10 MHz (Band IV)
1. CHANNEL: LOWEST

Ref 28 dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18.060 @ GHz
#Res BH 1 MHz #YEH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

Report No: (NIE)
52288RRF.002 Page 91 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

2. CHANNEL: MIDDLE

Ref 28 dBm

#Atten 22 dB

#Peak

AR . W
£ WMM

Start 9 kHz
#Res BH 1 MHz

Stop 18.000 6 GHz
#UBH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak above the

3. CHANNEL: HIGHEST

limit is the carrier freaay.

Ref 28 dBm

#Htten 22 dB

#Peak

Mwﬂmmww

Start 9 kHz
#Res BH 1 MHz

Note: The peak above the

Stop 13.000 @ GHz
#\BH 3 MHz #3weep 2 5 (8192 pts)

limit is the carrier freay.
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LTE BW = 15 MHz (Band V)
1. CHANNEL: LOWEST

Ref 28 dBm #Atten 22 dB

#Pealk

AA - MW

Start 9 kHz Stop 18.060 @ GHz
#Res BH 1 MHz #YBH 3 MHz #5weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fieuy.

2. CHANNEL: MIDDLE

Ref 28 dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18086 8 GHz
#Res BH 1 MHz #YEH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.
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3. CHANNEL: HIGHEST

Ref 28 dBm #Atten 22 dB

#Peak

an ‘ . WW
£(P): W

Start 9 kHz Stop 18,868 8 GHz
#Res BH 1 MHz #UBH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

LTE BW = 20 MHz (Band IV)
1. CHANNEL: LOWEST

Ref 28 dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18.808 @ GHz
#Res BH 1 MHz #YBH 3 MHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiety.
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2. CHANNEL: MIDDLE

2 Agilent 85:51:89 Apr 12, 2017

Ref 28 dBm #Atten 22 dB

#Peak

[P M — P T YT PURTINOIOS sttt b

Start 9 kHz Stop 18,008 @ GHz
#Res BH 1 MHz #UBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

3. CHANNEL: HIGHEST

Ref 28

dBm #Atten 22 dB

#Peak

Start 9 kHz Stop 18.806 0 GHz
#Res BW 1 MHz #JBH 3 MHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.

D DEKRA
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LTE BW =5 MHz (Band XIII)
1. CHANNEL: LOWEST
Range 9 kHz — 8 GHz

Ref 28 dBm #Atten 22 dB
#Peak

A

Start 9 kHz Stop 8.080 @ GHz
#Res BH 100 kHz #\BH 300 kHz #Sweep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.
Range 763 MHz - 775 MHz

- Agilent
Mkrl 774.950 2 MHz
Ref © dBm Atten 18 dB -37.17 dBm
#Rvg
Log
1@
dB/
Offst
16
dB

Al
-35.8
dBm

PAvg

V1 52
33 FC
AA
£0f:
FTun
Swp

Start 763.000 MHz Stop 775.000 MHz
#Res BH 6.2 kHz #WBH 38 kHz #3weep 2 5 (8192 pts)

D DEKRA
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Range 793 MHz - 806 MHz

5 Agilent

Ref 8 dBm

Atten 18 dB

Mkrl 800.419 2 MHz
-45.25 dBm

#Avg
Log

19
dB/

Offst
16
dB

ol

-35.8

dBm
PAwvg

e

V1 52
53 FC
AR
£0f
FTun
Swp

I
Jil

R

Wbl plat s

BRI B L)

L hall o

Start 793.000 & MHz

#Res BH 6.2 kHz

2. CHANNEL: MIDDLE
Range 9 kHz — 8 GHz

#YBH 30 kHz

Stop 806.000 9 MHz
#Sweep 2 5 (8192 pts)

Ref 28
#Peak

dBm

#Atten 22 dB

an g

Start 9 kHz
#Res BH 106 kHz

Note: The peak above the limit is the carrier fierty.

#\BH 368 kHz

Stop 5.000 @ GHz
#Sweep 2 5 (8192 prs)
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Range 763 MHz - 775 MHz

Mkrl 774771 5 MHz
Ref @ dBm Atten 16 dB -43.08 dBm

Start 763.000 MHz Stop 775.088 MHz

#Res BH 6.2 kHz #JBH 38 kHz #3weepn 2 5 (8192 pts)

Range 793 MHz - 806 MHz

Mkrl &82.903 9 MHz
Ref @ dBm Atten 18 dB -45.95 dBm

Start 793.000 @ MHz Stop S06.000 0 MHz
#Res BH 6.2 kHz #YBH 38 kHz #3weep 2 5 (8192 pts)
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3. CHANNEL: HIGHEST
Range 9 kHz — 8 GHz

Ref 28 dBm #Atten 22 dB
#Peak

A

Start 9 kHz Stop 8.900 B GHz
#Res BH 108 kHz #YBH 360 kHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fierty.
Range 763 MHz - 775 MHz

3 Agilent

Mikrl 763.591 9 MHz

Ref B dBm Atten 1@ dB -46.58 dBm
#Fvg

pa

o

=
-

LA

Start 763,000 MHz Stop 775.088 MHz
#Res BH 6.2 kHz #+VBH 38 kHz #3weep 2 5 (8192 pta)

D DEKRA
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Range 793 MHz - 806 MHz

# Agilent

Mkrl 805,409 6 MHz
Ref @ dBm Atten 19 4B -45,33 dBm
#Avy
Log
14
dB/
Dffst
16
dB

-35.8
dBm

PARva

W1 352
53 FC

AA
£t

FTun
Swp
Start 793.088 8 MHz Stop S06.8980 8 MHz
#Res BH 6.2 kHz #BH 30 kHz #Sweep 2 5 (8192 pts)

D DEKRA
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LTE BW =10 MHz (Band XIII)
1. CHANNEL: MIDDLE
Range 9 kHz — 8 GHz

# Agilent

Ref 28 dBm #Atten 22 dB
#Peak

FTun
Swp

Start 9 kHz Stop 8.000 @ GHz
#Res BH 168 kHz #/BH 360 kHz #3weep 2 5 (8192 pts)

Note: The peak above the limit is the carrier fiemaey.
Range 763 MHz - 775 MHz

P

1 Agilent
Mkrl /74.663 8 MHz

Ref @ dBm Atten 18 dB -41.78 dBm
#Avg

Start 763,000 MHz Stop 775.008 MHz
#Res BH 6.2 kHz #+VBH 38 kHz #3ween 2 5 (8192 pts)
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Range 793 MHz - 806 MHz

% Agilent

Atten 18 dB

D DEKRA

Mkrl 797.421 7 MHz
-47.15 oBm

Start 793,000 6 MHz
#Res BH 5.2 kHz

-

#/BH 38 kHz

~

Stop 806000 B MHz

#Sween 2 5 (8192 pts)
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Spurious emissions at antenna terminals at Block Epes

SPECIFICATION
FCC 8§2.1051 and 827.53(g) (h). RSS-139 ClauseRs6-130 Clause 4.6.

According to specification. the power of emissishall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

At Po transmitting power. the specified minimuneattation becomes 43+10log (Po). and the level im dB
relative Po becomes:
Po (dBm) —[43 + 10 log (Po in mwatts) - 30] = dBm

METHOD

The EUT RF output connector was connected to atgpranalyser and to the Universal Radio Commuiunat
tester R&S CMW500 (selecting maximum transmissiowgr of the EUT and different modes of modulation)
using a 50 ohm attenuator and a power splitter.

The reading of the spectrum analyser is correctiid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyser.

For LTE mode the configuration of modulation whishhe worst case for conducted power was used.

For LTE Band IV. as indicated in FCC part 27.53 (B)YRSS-139 Clause 6.6.. in the 1 MHz bands imatet)i
outside and adjacent to the licensee’s frequenmgkldr band. a resolution bandwidth of at least pereent of the
emission bandwidth of the fundamental emissiorefttansmitter may be employed.

For LTE Band XIll, as indicated in FCC part 27.58 (5) /RSS-130 Clause 4.6., in the 100 kHz bands
immediately outside and adjacent to the licensietpuency block or band, a resolution bandwidtB@kHz may
be employed.

TEST SETUP
Spectrum|
Analyser
= H—m [
EUT —— Atenuator gt
Signalling
_‘.__ L Unit
[
suoply

Report No: (NIE)
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RESULTS (see plots in next pages)

D DEKRA

(Channels in RB=1. RB=1. RB=1. RB=1. RB=1. RB=1.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block]
Edge at antenna poft -26.47 -32.35 -29.13 -35.08 -39.7 -41.19
(dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =1 =1 =1 =1 =1
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at lowest Block]
Edge at antenna poft -27.94 -31.12 -28.32 -33.96 -36.91 -40.01
(dBm)
(Channels in RB= 1. RB= 1. RB= 1. RB= 1. RB= 1. RB= 1.
Band IV): Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max. | Offset=Max.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest
Block Edgge at -24.28 -31.22 -29.33 -33.15 -39.56 -39.34
antenna port (dBm)
(Channels in RB= All. RB= All. RB= All. RB= All. RB= All. RB= All.
Band IV): Offset=0. Offset =0. Offset =0. Offset =0. Offset =0. Offset =0.
Narrow band| Narrow band| Narrow band| Narrow band| Narrow band| Narrow band
=1 =2 =4 =8 =12 =16
BW=1.4 BW =3 BW=5 BW =10 BW =15 BW =20
MHz MHz MHz MHz MHz MHz
Maximum measured
level at highest
Block Edgge at -28.88 -31.03 -28.1 -32.65 -35.48 -41.03
antenna port (dBm)
Report No: (NIE)
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D DEKRA

(Channels in Band XIII): RB=1, RB=1,
Offset =0, Offset =0,
Narrow band =1 | Narrow band =1
BW =5 MHz BW = 10 MHz
Maximum measured level at lowest Block
Edge at antenna port (dBm) -21.03 -26.30
(Channels in Band XIII): RB= All, RB= All,
Offset =0, Offset =0,
Narrow band =1 | Narrow band =1
BW =5 MHz BW = 10 MHz
Maximum measured level at lowest Block
Edge at antenna port (dBm) -24.31 -26.25
(Channels in Band XIII): RB=1, RB=1,
Offset=Max, Offset=Max,
Narrow band =4 | Narrow band =8
BW =5 MHz BW =10 MHz
Maximum measured level at highest Block
Edge at antenna port (dBm) -20.66 -24.73
(Channels in Band XIll): RB= All, RB= All,
Offset =0, Offset =0,
Narrow band = 4| Narrow band =8
BW =5 MHz BW =10 MHz
Maximum measured level at highest Block
-22.62 -25.16

Edge at antenna port (dBm)

Measurement uncertainty = <+2.03 dB.

Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 1.4 MHBa(d 1V)
CHANNEL LOWEST

D DEKRA

% Agilent

Ref 26 dBm #Atten 20 dB

Mkrl 1.789 989 @ GHz
-26.47 dBEm

#vy

CEa M e

Center 1.710 888 & GHz

#Res BW 15 kHz #YBH 180 kHz

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 1. RB = 1. Offset = Max. BW = 1.4 MtBand V)

CHANNEL HIGHEST
¥ Agilent

Span 2 MHz
#Sweep 2 5 (1008 pts)

Ref 38 dBm Atten 38 dB

—-24.28 dBm

#Avg
Log

18
dE/

Offst
16 f
dB

Y30 /J L

dBm kY
PAwg Jﬂ rk"h

W1 52

$3 ;g e ;

R N T

£
50k

Swp

Center 1.755 908 3 GHz

Res BW 18 kHz #\BH 1088 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#5weep 2 5 (1600 pts)
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Narrow band = 1. RB = All. Offset = 0. BW = 1.4 MKRand IV)
CHANNEL LOWEST
2 Agilent

Ref 26 dEm

#Atten 20 4B

-27.94 dBm

#Hug
Log

18
dB/

Offst

Center 1.710 B
#Res BH 138 kHz

B @ GHz

#YBH 168 kHz

NOTE: The equipment transmits at the maximum oupouter

CHANNEL HIGHEST

Span 2 MHz
#3weep 2 s (1000 prs)

5 Agilent

Ref 38 dEm

Atten 30 dB

Mkrl 1.755 811 @ GHz
-28.88 dBm

#Fvg
Log

19
dB/

Offst
16
dB

ol
-13.8

R

dBm

PARvg

Wl os2

33 FC
AA

Pyt

£0f
{50k

Swp

Center 1.755 @
Res BH 18 kHz

B @ GHz

#\YBH 180 kHz

NOTE: The equipment transmits at the maximum oupouter

Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1000 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 3 MHz (i8aV)
CHANNEL LOWEST

= Agilent

Ref 26 dBm #Atten 20 dB -32.35 dBm
#fvg
Log
16

= e
1o Fo
O s FN
dBm A \
FPAva ﬂ"f 'I‘M,._
V1 os2 ___4§v*”ﬁﬂ “wf\wﬂmﬂ

Al
£
568k
Swp

Center 1.710 Ba@ 6 GHz Span 2 MHz
#Res BH 13 kHz #\/BKW 168 kHz #3weep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 2. RB = 1. Offset = Max. BW = 3 MHBafid IV)
CHANNEL HIGHEST

W Agilent

Mkrl 1.755 811 8 GHz

Ref 26 dBm #Atten 20 dB -31.22 dBm
#Hvg

Log

14

dB/

Offst il

16 [
AN
PR / \'\
Wi 52 Mﬂ \\?Lm._m

53 FLC e P s L S
AA
By
f>5ik
Swp

Center 1.755 880 @ GHz Span ¢ MHz
#Res BH 18 kHz #UBH 186 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 3 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.

= Agilent

Ref 26 dBm #Atten 20 dB

-31.12 dBm

#Avyg
Log

18

s IMM

gy |

Center 1.710 080 @ GHz
#Res BH 18 kHz #\JBH 188 kHz

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 2.

2 Agilent

Span 2 MHz
#5weep 2 5 (1000 pts)

Ref 26 dEm #Atten 28 dB

-31.83 dBm

#Huy
Log

18
dB/

Offst

ég PR P taanb Mol T e

ol \
-13.8

dBm \'M.
PAvg :

WL os2

33 FC
AA

T

£0fk
F>5ek

Swp

Center 1.755 808 @ GHz
#Res BW 18 kHz #JBH 180 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#3weep 2 5 (1008 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 5 MHz (i8aV)
CHANNEL LOWEST
% Agilent

Ref 26 dBm #fAtten 28 dB -29.13 dBm
#Hug
Log
14

AR
NN
F>50k
Swp
Center 1.710 008 @ GHz Span 2 MHz
#Res BH 18 kHz #YBH 1808 kHz #5neep 2 5 (1006 pts)

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 4. RB = 1. Offset = Max. BW = 5 MHEafd 1V)
CHANNEL HIGHEST

- Agilent

Ref 26 dBm #Atten 20 dB - -29.33 dBm
#Hug

Log

14

dB/

Offst L

18 / \
dB

0 AR
-13.6 / %
dBm M«"’ \
PAvg 7 R
Y1 o§2 \/ MMW

§3 FCrrerm g
AA

£

f>50k

Swip

Center 1.755 086 @ GHz Span & MHz

#Res BW 18 kHz #\/BH 168 kHz #Sweep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW =5 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.

= Agilent

Ref 26 dBm

#Atten 28 dB

-28.32 dBm

#Avy
Log

18

A,
i

Center 1.710 886 @ GHz
#Res BH 18 kHz

#YBW 188 kHz

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 4.

Span 2 MHz
#Sweep 2 5 (1000 pts)

% Agilent

Ref 26 dBm

#Atten 20 dB

Mkrl 1.755 811 @ GHz
-28.18 dBEm

#Hvg
Log

Center 1.755 008 @ GHz
#Res BH 158 kHz

#VBH 186 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1000 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 10 MHa(#®! V)
CHANNEL LOWEST

= Agilent

Ref 26 dBm #Atten 26 dB —-35.68 dBm
#Avyg
Log
1@

g I

Center 1.710 080 @ GHz Span 2 MHz
#Res BW 18 kHz +JBH 188 kHz #5weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 8. RB = 1. Offset = Max. BW = 10 Mfand V)
CHANNEL HIGHEST

3 Agilent

Mirl 1.755 811 @ GHz

Ref 26 dBm #Atten 260 dB -33.15 dBm
#Hvg

33 FC -
AA

Center 1.755 @80 @ GHz Span 2 MHz
#Res BW 18 kHz #UBH 160 kHz #3wesp 2 5 (1006 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW = 10 MHz (Band 1V)
CHANNEL LOWEST. Narrow band = 1.

4 Agilent

Ref 26 dBm #Atten 20 dB - -33.96 dBm
#Fug

53 FC prliAWTT
AR Lt

Center 1,710 G080 @ GHz Span 2 MHz
#Res BH 18 kHz #BH 160 kHz #5weep 2 5 (1006 pts)

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 8.
- Agilent

Ref 26 dBm #Atten 20 dB -32.65 dBm
#Fyvg
Log
14
dB/
Offst

Center 1.755 088 @ GHz Span 2 MHz
#Res BH 18 kHz #'BH 108 kHz #3weep 2 s (1800 pts)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 15 MHza(#! V)
CHANNEL LOWEST

D DEKRA

# Agilent

Ref 26 dBm #Atten 20 dB

Mkrl 1.789 983 @ GHz
-39.78 dBm

#Hvg
Log

19
dB/

Offst

M

Center 1.718 088 @ GHz
#Res BH 13 kHz #\JBH 100 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#Sweep 2 5 (1000 pts)

Narrow band = 12. RB = 1. Offset = Max. BW = 15 M{gand V)

CHANNEL HIGHEST

¥ Agilent

Ref 26 dBm #Atten 20 dB

-39.56 dBm

#Avg

Wm

Center 1.755 08@ & GHz

#Res BH 18 kHz #BH 100 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 2 MHz
#5weep 2 5 (1006 prs)
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RB = All. Offset = 0. BW = 15 MHz (Band IV)
CHANNEL LOWEST. Narrow band = 1.

¥ Agilent

Mkrl 1.789 983 @ GHz
Ref 26 dBm #Atten 20 dB -36.91 dBm
#Avg
Log
18
dB/
Offst

16
dB r‘“
ol j
-13.8 J
dBm Mﬂ/
FAwg
W1 52 1 ”"‘T’J‘*
53 FC

AR il
49 R (L A I A L

50k
Swp

3
3

IS b b
TR

Center 1.716 BBA B GHz Span 2 MHz
#Res BH 18 kHz #VBH 1688 kHz #5weep 2 5 (1008 pts)

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 12.
# Agilent

Mkrl 1.755 811 @ GHz
Ref 26 dBm #fAtten 20 dB -35.48 dBm
#Hvg
Log
1@

T Yy
£t
f>50k
Swp
Center 1.755 B@@ & GHz Span 2 MHz
#Res BH 13 kHz #\/BKW 168 kHz #3weep 2 5 (1000 prs)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Narrow band = 1. RB = 1. Offset = 0. BW = 20 MHa(#! V)

CHANNEL LOWEST

D DEKRA

1 Agilent

Ref 26 dBm

#Atten 20 dB

Mkrl 1.789 989 GHz
-41.19 dBm

#Avg
Log

Center 1.716 808 GHz
#Res BH 18 kHz

#BH 180 kHz

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 16. RB = 1. Offset = Max. BW = 20 M{gand 1V)

CHANNEL HIGHEST

Span 3 MHz
#3weep 2 5 (1000 prs)

5 Agilent

Ref 26 dEm

#Atten 20 dB

Mkrl 1.755 811 GHz
-39.34 dBm

#Fvg
Log

19
dB/

Offst \

Center 1.755 @
#Res BH 18 kHz

8 GHz

#\YBH 180 kHz

NOTE: The equipment transmits at the maximum oupouter

Span 3 MHz
#Sweep 2 5 (1600 pts)
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RB = All. Offset = 0. BW = 20 MHz (Band V)
CHANNEL LOWEST. Narrow band = 1.
¥ Agilent

D DEKRA

Ref 26 dBm #Atten 20 dB

Mkrl 1.709 983 GHz
-46.81 dBm

#Avg
Log

18
dB/

Offst
16
dB

1]

-13.8

dBm
PRvg

nﬁ"'

Wl 52

53 FC 1 e
AA

£ifn

150k

Swp

Center 1,710 008 GHz
#Res B 18 kHz

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 16.

#YBH 108 kHz

# Agilent

Span 3 MHz
#Sweep 2 5 (1008 pts)

Ref 26 dBm #Atten 20 dB

Mkrl 1.755 811 GHz
-41.83 dBm

#Avg
Log

19
dB/

Offst

B "

DI l
138

dBm

PAvg
M1 52

53 FC

1
AA W
£ '

t>58k

IOy

Swp

Center 1.755 808 GHz -
#Res BH 15 kHz #YBH 100 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 3 MHz
#3weep 2 5 (1008 prs)
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Narrow band = 1. RB = 1. Offset = 0. BW = 5 MHz (ilaXlll)
CHANNEL LOWEST

# Agilent

Mkrl 776.949 3 MHz

Ref 25 dBm Atten 2@ dB -21.83 dBm
#Awg

\JMI"-

Center 777.000 B MHz Span 2 MHz
#Res BW 106 kHz #\JBH 300 kHz #Sweep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 4. RB = 1. Offset = Max. BW =5 MHEafd XIII)
CHANNEL HIGHEST

- Agilent

Mkrl 78/7.851 4 MH=z
Ref 25 dBm Atten 20 dB -20.66 dBm
#Avy
Log

o/ ™\

Center 787,000 8 MHz Span 2 MHz
#Res B 108 kHz #BI 308 kHz #5weep 2 5 (1000 pts)

NOTE: The equipment transmits at the maximum oupouter
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RB = All. Offset = 0. BW =5 MHz (Band XIII)
CHANNEL LOWEST. Narrow band = 1.

D DEKRA

¥ Agilent

Ref 25 dBm Atten 26 dB

Mikrl 776.943 3 MHz
-24.31 dBm

#Avg
Log

18
dB/

Offst

dBm .
PRy
WHWMW

Center 777.000 @ MHz
#Res BH 108 kHz #BW 300 kHz

NOTE: The equipment transmits at the maximum oupouter
CHANNEL HIGHEST. Narrow band = 4.

Span 2 MHz
#5weep 2 5 (1600 pts)

4 Agilent

Ref 25 dBm Atten 26 dB

Mkrl 787.851 4 MHz
-22.62 dBm

#Avy
Log

18

dB/ ,
OFfst oy

16 "

dB h

-13.8 13

dBm \“‘-». s

PARva

V1 52

53 FC
AR

£k
f>50k

Swp

Center 737.008 @ MHz
#Res BH 188 kHz #\JBH 3688 kHz

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS

Span 2 MHz
#Sweep 2 5 (1000 pts)
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Narrow band = 1. RB = 1. Offset = 0. BW = 10 MHza(®&! XIII)
LOW FREQUENCY SECTION

32 Agilent

Ref 25 dBm

#Ayg
Log
16
dB/
Dffst
16
dB

D
-13.0
dBm

PARva

W1 32
33 FC
AA
£
5@k
Swp

Center 777.080 @ MHz
#Res BW 100 kHz

Atten 20 dB

Mkrl 776.949 3 MHz
-26.36 dBm

AN

/ \

1 s
S AR

#yBH 388 kHz

NOTE: The equipment transmits at the maximum oupouter
Narrow band = 8. RB = 1. Offset = Max. BW = 10 MdBand XIlII)
HIGH FREQUENCY SECTION

Span 2 MHz
#Sweep 2 5 C100A pts)

# Agilent

Ref 25 dBm

Atten 20 dB

Mkrl 757851 4 MHz
-24.73 dBm

#Hvg
Log

18

AN

Center 787088 @ MHz

#Res BH 188 kHz
NOTE: The equipment transmits at the maximum oupouter

#\/BH 306 kHz

Span 2 MHz
#3weep 2 5 (1000 prs)

Report No: (NIE)
52288RRF.002

Page 120 of 134

2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Narrow band = 1. RB = All. Offset = 0. BW = 10 MKRand XIII)
LOW FREQUENCY SECTION

- Agilent

Mkrl 776.9439 3 MHz

Ref 25 dBm Atten 26 dB -26.25 dBm
#Avg

Center 777.068 & MHz Span 2 MHz
#Res BH 100 kHz #WBH 308 kHz #3weep 2 5 (1060 pts)

NOTE: The equipment transmits at the maximum oupouter

Narrow band = 8. RB = All. Offset = 0. BW = 10 MKRand XIlII)
HIGH FREQUENCY SECTION

#2 Agilent

Mkrl 787.851 4 MHz
Ref 25 dBm Atten 20 dB -25.16 dBm
#Hvg
Log
18

Center 787.000 0 MHz Span 2 MHz
#Res BW 108 kHz #\BH 388 kHz #Sweep 2 5 (1BBA prs)

NOTE: The equipment transmits at the maximum oupouter
Verdict: PASS
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Radiated emissions

SPECIFICATION

FCC 8§2.1051 and 827.53(c) (f) (h). RSS-139 Clau8eRSS-130 Clause 4.6.

LTE BAND IV. FCC §2.1051 and §27.53 (h). RSS-13aue 6.6.

According to specification, the power of emissighall be attenuated below the transmitter powebyR factor
of at least 43 + 10 log (P) dB. P in watts.

LTE BAND XIIIl. FCC §2.1051 and §27.53 (c) (f). R330 Clause 4.6.

On any frequency outside the 776-788 MHz bandptiwer of any emission shall be attenuated outs$ideoaind
below the transmitter power (P) by at least 43 tot0(P) dB.

On all frequencies between 763-775 MHz and 793Mbiz, by a factor not less than 65 + 10 log (P) d&i6.25
kHz band segment, for mobile and portable stations.

For operations in the 746-758 MHz, 775-788 MHz, 888-806 MHz bands, emissions in the band 1559-1610
MHz shall be limited to —=70 dBW (-40 dBm)/MHz eqalent isotropically radiated power (EIRP) for widakl
signals, and —80 dBW (-50 dBm) EIRP for discretéssions of less than 700 Hz bandwidth.

At Po transmitting power, the specified minimuneattation becomes 43+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) — [43 + 10 log (Po in mwatts) - 30] = dBm.

At Po transmitting power, the specified minimuneattation becomes 65+10 log (Po), and the leveBm d
relative Po becomes:
Po (dBm) — [65 + 10 log (Po in mwatts) - 30] = <#5m.

METHOD

The measurement was performed with the EUT insrdareechoic chamber. The spectrum was scanned fdom 3
MHz to at least the 10th harmonic of the highestjfiency generated within the equipment.

The EUT was placed on a non-conductive stand at me8er distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasumements above 1 GHz.

Detected emissions were maximized at each frequenawptating the EUT and adjusting the measurinigrama
height and polarization. The maximum meter readiag recorded.

Each detected emission at less than 20 dB respetiet limit is substituted by the Substitution nuethin
accordance with the ANSI/TIA-603-D: 2010.
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TEST SETUP

Radiated measurements below 1 GHz.

ANECHOIC CHAMBER
o .
Measuring 360 I;o;(itmg
Antenna able

‘ ‘ | 3 m distance

‘ S

AntennaMast
| (Antennaheight variation: 1-4 m)

Link antenna

Signalling unit

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Radiated measurements above 1 GHz.

VWWWWWWWWWWWWWWAVAWY

Horn antenna

EUT
x 2 B
1 m distance

Preamplifier

Horn antenna
for RF link

MW A

Shielded control room for
radiated measurements Signalling unit

Spectrum
analyser
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RESULTS

LTE QPSK AND 16QAM MODULATION. Band IV. BW = 1.4 MBE 3 MHz. 5 MHz. 10 MHz. 15 MHz and 20
MHz.

A preliminary scan determined the 16QAM 5 MHz baiutty Narrow band =2, RB = 6, as the worst case.

The following tables and plots show the resultstifies configuration.

1. CHANNEL: LOWEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

2. CHANNEL: MIDDLE
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected atless20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

3. CHANNEL: HIGHEST
Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1 GHz-18 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Report No: (NIE)
52288RRF.002 Page 124 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

LTE QPSK AND 16QAM MODULATION. Band XIll. BW =5 Mkt and 10 MHz.

A preliminary scan determined the 16QAM 5 MHz baiutty Narrow band =2, RB = 1, as the worst case.
The following tables and plots show the resultstiiig configuration.

1. CHANNEL: LOWEST

Frequency range 30 MHz-1000 MHz

No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1 GHz-8 GHz
No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1559 MHz-1610 MHz

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1563.2475 -33.42 H -52.63 0.79 8.33 -45.09

No discrete signals were detected. Only widebaguds were detected.

2. CHANNEL: MIDDLE

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz
No radiated spurious signals were detected atless20 dB respect to the limit.

Frequency range 1559 MHz-1610 MHz

Substitution method data

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi @) -@2)+(3)
(dBm) (respect to isotropic
radiator) (dB)
1559.5840 -33.42 H -48.52 0.79 8.31 -41.00
1568.0636 -34.99 H -54.20 0.79 8.35 -46.64

No discrete signals were detected. Only widebagulds were detected.

Report No: (NIE)
52288RRF.002 Page 125 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

3. CHANNEL: HIGHEST

Frequency range 30 MHz-1000 MHz
No radiated spurious signals were detected.

Frequency range 1 GHz-8 GHz

No radiated spurious signals were detected attess20 dB respect to the limit.

Frequency range 1559 MHz-1610 MHzRBW = 1 MHz

Substitution method data

D DEKRA

Frequency | Instrument| Polarization| (1) Generator (2) Cable (3) Substitution E..LR.P. (dBm) =
(MHz) reading output (dBm) loss (dB) antenna gain Gi Q-2+ (@)
(dBm) (respect to isotropic
radiator) (dB)
1564.7248 -29.38 H -48.59 0.79 8.33 -41.05
1573.2877 -34.99 H -56.28 0.82 8.95 -48.15

No discrete signals were detected. Only widebaglkds were detected.

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.
Band IV

® RBW 1 MHz
VBW 3 MHz

Ref 0 dBm Att 0 dB SWT 1 s

F-10

D1 -13 (iBm

=
o

F-20

F-30

F-70

F-80

-390

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

(This plot is valid for all three channels)
Band Xl
CHANNEL: LOWEST

® RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Att 0 dB SWT 1 s

0 Offget 2. dB

D1 -13 {iBm

--20

70

[--80

F-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiesay.
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CHANNEL: MIDDLE

® RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Att 0 dB SWT 1 s

F-10
D1 -13 {iBm

=
o

--70

F-80

F-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiery.
CHANNEL: HIGHEST

® RBW 100 kHz
VBW 300 kHz

Ref 0 dBm Att 0 dB SWT 1 s

-10

D1 —-13 ¢iBm

=70

-80

-90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fieey.

Report No: (NIE)
52288RRF.002 Page 128 of 134 2017-08-02



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

Band IV. Frequency range 1 GHz to 3 GHz
CHANNEL: LOWEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1 & VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm {

-60 dBm

=70 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fierty.
CHANNEL: MIDDLE

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0de = SWT 1= o VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm m
-20dBm J

-30dBm

-40 dBm

-60 dBm

=70 dBm

-80 dBm

-90 dBm

1.0 GHz 30000 pts 200.0 MHz/ 3.0 GHz

Note: The peak above the limit is the carrier fiesay.
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CHANNEL: HIGHEST

MultiView Spectrum D
Ref Level 0.00 dBm RBW 1 MHz
Att 0Ode = SWT 15 & VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
-10 dBm
H1 -13.000 denr
20 dB
30 dB
-40 dBm
-60 dBm
70 dBm
-50 dBrm:
-90 derm:
1.0 GHz 30000 pts 200.0 MHz / 3.0 GHz

Note: The peak above the limit is the carrier fremaey.

Band XIll. Range 1 GHz to 8 GHz.
CHANNEL: LOWEST

MultiView Spectrum D

Ref Level 0.00 dBm RBW 100 kHz
Att 0dB @ SWT 13 @ VBW 300 kHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dém

-20 dBm

-30 dBm

-40 dBmn

-50 dBm

60 dBm

70 dBm ! il s il LR

-390 dBm

11.0GHz 30000 pts 700.0 MHz/ 8.0 GHz
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CHANNEL: MIDDLE

MultiView Spectrum

Ref Level 0.00 dBm

Att 0ds SWT 1s
TOF
1 Frequency Sweep

-10 dem

RBW 100 kHz
VBW 300 kHz Mode Auto Sweep

H1 -13.000 dBrmy

-20 dem

-30 dem

-40 dBm

-50 dBm

60 dBm

FD dBm

b i i

-90 dem

1.0 GHz

CHANNEL: HIGHEST

MultiViews Spectrum
Ref Level 0.00 dBm
ALt 0 dB SWT 1s
TOF

1 Frequency Sweep

-10 dBm

30000 pts 700.0 MHz / 8.0 GHz

RBW 100 kHz
VBW 300 kHz Mode Auto Sweep

H1 -13.000 dBrm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-90 dBm

1.0 GHz

30000 pts 700.0 MHz/ 8.0 GHz
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Band IV. Frequency range 3 GHz to 18 GHz
CHANNEL: LOWEST

Multiview

Spectrum

Ref Level 0.00 dBm
Att
TDOF

0dB & SWT Ls

1 Frequency Sweep

D DEKRA

RBW 1 MHz
VBW 3 VHz

Mode Auto Sweep

-10 dBm

H1 -13.000 dBrm

-20 dBm

-30dBm

-40 dBm

-50 dBm

-70dBm

-80 dBm

-90 dBm

3.0 GHz

CHANNEL: MIDDLE

MultiView

Spectrum

Ref Level 0.00 dBm
Att
TOF

0dB SWT 1=

1 Frequency Sweep

30000 pts

1.5 GHz/

18.0 GHz

RBW 1 MHz
VBW 3 MHz

Mode Auto Sweep

-10dem

H1 -13.000 dBr

-20 dBm

-30 dBm

-70 dBm

-0 dem

-90 dem

3.0 GHz

30000 pts

1.5 GHz/

18.0 GHz
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CHANNEL: HIGHEST

MultiView Spectrum
Ref Level 0.00 dBm
Att 0 dB SWT 1=
TOF

1 Frequency Sweep

-10 dBm

RBW 1 MHz
VBW 3 MHz Mode Auto Sweep

H1 -13.000 dBrm

-20 dem

-30 dBm

-70 dBm

-80 dem

-90 dBm

3.0 GHz

30000 pts 1.5 GHz/ 18.0 GHz

Band XIIl. Frequency range 1559 MHz to 1610 MHz.

CHANNEL: LOWEST

TDF
1 Frequency Sweep

< H1 -40.000 dBrm

MultiView Spectrum D
Ref Level -30.00 dBm RBW 1 MHz
Att 0dB & SWT 1s o VBW 3 MHz Mode Auto Sweep

-100 dem

-110 dB

-120 dem

1.559 GHz

30000 pts 5.1 MHz/ 1.61 GHz
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CHANNEL: MIDDLE

Multiview Spectrum D

Ref Level -30.00 dBm RBW 1 MHz
Att 0dB @ SWT 1s @ VBW 3 MHz Mode Auto Sweep

TDF

1 Frequency Sweep

e H1 -40.000 denr

-B80 dBm:

-90 dBm:

-100 dém

-110 dBém

-120 dBm:

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz

CHANNEL: HIGHEST

Multiview Spectrum D

Ref Level -30.00 dBrm RBW 1 MHz
Att 0de @ SWT 1z o VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

46-dom H1 -40.000 den

50 dbm “‘. i p

“Y\WI[“” 'D i I

-80 di

-90 dem

-100 dem

-110 dBmr

-120 dem

1,559 GHz 30000 pts 5.1 MHz/ 1.61 GHz
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